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The test results relate only to the samples tested.

The test results shown in the test report are traceable to the national/international standard through the
calibration of the equipment and evaluated measurement uncertainty herein.

This report must not be used to claim product endorsement by TAF or any agency of the government.
Measurement uncertainties evaluated for each testing system and associated connections are given here to
provide the system information for reference. Compliance determinations do not take into account measurement
uncertainties for each testing system, but are based on the results of the compliance measurement.

The test report shall not be reproduced except in full without the written approval of DEKRA Testing and
Certification Co., Ltd.
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Report No. :  2180959R-RFUSWL2V01
1. General Information
1.1. EUT Description

Product Name

CBRS Wi-Fi Access Point with US power supply

Trade Name

MULTITECH@®)

Model No.

MTCAPW-L12G2-A600VA-CUA

Frequency Range /

Channel Number

IEEE 802.11b/g

2412~2462MHz / 11 Channels

IEEE 802.11n (20MHz)

2412~2462MHz / 11 Channels

IEEE 802.11n (40MHz)

2422~2452MHz / 7Channels

Type of Modulation IEEE 802.11b DSSS (DBPSK, DQPSK, CCK)

IEEE 802.11g/n OFDM (BPSK, QPSK, 16QAM, 64QAM)
Data Rate IEEE 802.11b 1,2,5.5, 11Mbps

IEEE 802.11g 6, 9, 18, 24, 36, 48, 54Mbps

IEEE 802.11n Support a subset of the combination of Gl,

MCS 0~MCS15 and bandwidth defined in 802.11n

This EUT contains a WWAN module and the detail as below.

Trade Operating Frequency
Model FCC ID Bands Channel Bandwidth
Name Range (MHz)
TX: 3560-3590
LTE Band 42 (CA) |20 MHz
RX: 3560-3590
TX: 3552.5-3697.5
5 MHz
RX: 3552.5-3697.5
TX: 3555-3695
Quectel |[EG12-GT | XMR201909EG12GT 10 MHz
RX: 3555-3695
LTE Band 48
TX: 3557.5-3692.5
15 MHz
RX: 3557.5-3692.5
TX: 3560-3590
20 MHz

RX: 3560-3590

TEL : +886-3-582-8001
FAX : +886-3-582-8958
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Accessories Information

Equipment |Trade )
No. Model No. Rating Remark
Name Name

With power cable :
INPUT: AC 100~240V~ 50/60Hz, 0.5A ,
1 Adapter AMIGO |AMS159A-1201000F Non-Shieled, 1.2m

OUTPUT: DC 12V, 1.0A, 12.0W

With plug
Equipment
No. Description
Name
2 LAN Cable |Non-Shieled, 1.5m
3 Pedestal
Antenna Information
Maximum
Antenna Directional
Ant. Manufacturer Part Number Type ) ) Antenna ) )
Gain (dBi) ) ) Gain (dBi)
Gain (dBi)
INPAQ TECHNOLOGY
0 RFPCA501008IMAB401 PCB 3.39
CO,, LTD
3.39 6.30
INPAQ TECHNOLOGY
1 RFPCA501008IMAB402 | PCB 3.19
CO,, LTD

For IEEE 802.11b/g/n Mode: (2TX, 2RX)
Both Ant. 0 and Ant. 1 can be used as transmitting/receiving antennas, and them can transmit/receive signal
simultaneously.

IEEE 802.11b/g & IEEE 802.11n (20MHz)

Working Frequency of Each Channel

Channel Frequency Channel Frequency Channel Frequency Channel Frequency
001 2412 MHz 002 2417 MHz 003 2422 MHz 004 2427 MHz
005 2432 MHz 006 2437 MHz 007 2442 MHz 008 2447 MHz
009 2452 MHz 010 2457 MHz 011 2462 MHz - -

IEEE 802.11n (40MHz)

Working Frequency of Each Channel

Channel Frequency Channel Frequency Channel Frequency Channel Frequency
003 2422 MHz 004 2427 MHz 005 2432 MHz 006 2437 MHz
007 2442 MHz 008 2447 MHz 009 2452 MHz - -
Note:

1.  Regards to the frequency band operation; the lowest. middle and highest frequency of channel were
selected to perform the test, and then shown on this report.
2. The above EUT information is declared by the manufacturer.
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1.2. Test Mode

DEKRA has verified the construction and function in typical operation. The preliminary tests were performed in
different data rate, and to find the worst condition, which was shown in this test report. The following table is the

final test mode.

Test Mode Mode 1: Transmit
Test ltems Test Mode Modulation Channel Antenna Result
AC Power Line Conducted Emission Mode 1 11b 1 0+1 Pass
Maximum Conducted Output Power 11b 1/6/11 0+1 Pass
11g 1/6/11 0+1 Pass
Mode 1
11n (20MHz) 1/6/11 0+1 Pass
11n (40MHz) 3/6/9 0+1 Pass
Radiated Emission Below 1GHz Mode 1 11b 1 0+1 Pass
Radiated Emission Above 1GHz 11b 1/6/11 0+1 Pass
11g 1/6/11 0+1 Pass
Mode 1
11n (20MHz) 1/6/11 0+1 Pass
11n (40MHz) 3/6/9 0+1 Pass
Antenna Port Conducted Emission 11b 1/6/11 0+1 Pass
11g 1/6/11 0+1 Pass
Mode 1
11n (20MHz) 1/6/11 0+1 Pass
11n (40MHz) 3/6/9 0+1 Pass
Radiated Emission Band Edge 11b 1/6/11 0+1 Pass
11g 1/6/11 0+1 Pass
Mode 1
11n (20MHz) 1/6/11 0+1 Pass
11n (40MHz) 3/6/9 0+1 Pass
Occupied Bandwidth & DTS 11b 1/6/11 0+1 Pass
Bandwidth 11g 1/6/11 0+1 Pass
Mode 1
11n (20MHz) 1/6/11 0+1 Pass
11n (40MHz) 3/6/9 0+1 Pass
Maximum Power Spectral Density 11b 1/6/11 0+1 Pass
11g 1/6/11 0+1 Pass
Mode 1
11n (20MHz) 1/6/11 0+1 Pass
11n (40MHz) 3/6/9 0+1 Pass
Note:

1. Determining compliance shall be based on the results of the compliance measurement, not taking into
account measurement instrumentation uncertainty.

2. The worst case of data rate for 802.11b is 1 Mbps, for 802.11g is 6 Mbps, for 802.11n (20MHz)/802.11n
(40MHz) are MCS 0, Nss1.

3. For below 1 GHz radiated emission and AC Power Line Conducted Emission have performed all modes
of operation were investigated and the worst-case emissions are reported.

4. The EUT could be applied with WLAN 2.4GHz function and WWAN LTE function; therefore Co-location
Maximum Permissible Exposure (Please refer to DEKRA Report No.: 2180959R-RFUSMPEV02) and
Radiated Emission Co-location (Please refer to Appendix A) tests are added for simultaneously transmit
between WLAN 2.4GHz function and WWAN LTE function.
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1.3. Comments and Remarks

The product specification and testing instructions for the EUT declared in the report are provided by the

manufacturer who will take all responsibilities for the accuracy.

1.4. Tested System Details

The types for all equipment, plus descriptions of all cables used in the tested system (including inserted

cards) are:
Product Manufacturer | Model No. Serial No. FCC ID Power Cord
1 |NB ASUS L402S GBNOCV181952476 SDoC Non-Shieled, 1.8m

1.5. Configuration of Tested System

Connection Diagram

il
EUT (A)
NB (1)
Signal Cable Type Signal cable Description
A Ethernet Cable Non-Shieled, 10m
1.6. EUT Operation of during Test
1 |Setthe EUT as shown.
2  |Execute control command by software “QATool”.
3 |Configure test mode, test channel and data rate.
4 |Let the EUT start transmitting signal continuously.
5 |Verify that device is working properly.
TEL : +886-3-582-8001 Page Number 9 of 67
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1.7. Test Facility
Ambient conditions in the laboratory:
Items Test Item Actually | Tested by | Test Date Test Site
Temperature (°C) 25.5
AC Power Line Conducted Emission Scott Lin 2021/9/1 SR2-H
Humidity (%RH) 57
Temperature (°C) 23
Maximum Conducted Output Power Elwin Lin | 2021/8/30 SR12-H
Humidity (%RH) 64
Temperature (OC) 23.7~243 2021/8/26 ~
Radiated Emission Cyril Chen CB4-H
Humidity (%RH) 61~ 62.4 2021/8/27
Temperature (°C) 22.5
Antenna Port Conducted Emission Elwin Lin 2021/9/2 SR12-H
Humidity (%RH) 59
Temperature (°C) 23.7~24.3 2021/8/26 ~
Radiated Emission Band Edge Cyril Chen CB4-H
Humidity (%RH) 61~ 62.4 2021/8/27
Temperature (°C) | occupied Bandwidth & 23
. Elwin Lin | 2021/8/30 SR12-H
Temperature (°C) 23
Maximum Power Spectral Density Elwin Lin | 2021/8/30 SR12-H
Humidity (%RH) 64
Note: Test site information refers to Laboratory Information.
TEL : +886-3-582-8001 Page Number 10 of 67
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USA :  FCC Registration Number: TW3024
Canada : CAB identifier : TW3024

The address and introduction of DEKRA Testing and Certification Co., Ltd. laboratories can be founded in our

Web site: http://www.dekra.com.tw

If you have any comments, please don’t hesitate to contact us. Our test sites as below:

Test Laboratory DEKRA Testing and Certification Co., Ltd.
1. No.372-2, Sec. 4, Zhongxing Rd., Zhudong Township, Hsinchu County 31061,
Address .
Taiwan, R.O.C.
2. No.372, Sec. 4, Zhongxing Rd., Zhudong Township, Hsinchu County 31061,
Taiwan, R.O.C.

1. +886-3-582-8001
Phone number 2. +886-3-582-8001

1. +886-3-582-8958
Fax number 2. +886-3-582-8958
E mail address info.tw@dekra.com
Website http://www.dekra.com.tw

Note: Test site number for address 1 includes SR2-H. Test site number for address 2 includes CB2-H, CB3-H,
CB4-H, SR10-H and SR12-H.
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1.8. List of Test Equipment

SR2-H

Instrument Manufacturer |Model No. Serial No. Cal. Date Next Cal. Date
Artificial Mains Network  |R&S ENV4200 848411/010 |2020/12/24 |2021/12/23
Test Receiver R&S ESCS 30 836858/022 |2021/02/22 |2022/02/21
LISN R&S ENV216 100092 2021/06/08 [2022/06/07
CB4-H

Instrument Manufacturer |Model No. Serial No. Cal. Date Next Cal. Date
Signal Analyzer R&S FSVA40 101455 2020/10/12 |2021/10/11
Signal & Spectrum Analyzer|R&S FSV40 101049 2021/03/31 |2022/03/30
Signal Analyzer R&S FSVA40 101435 2021/06/04 |2022/06/03
EXA Signal Analyzer Keysight N9010A MY51440132 |2021/01/25 |2022/01/24
Trilog Broadband Antenna |Schwarzbeck |VULB 9168 1209 2021/05/28 |2022/05/27
Horn Antenna Schwarzbeck |BBHA 9120D 01640 2020/09/17 |2021/09/16
Horn Antenna Schwarzbeck |BBHA 9170 203 2021/03/11 |2022/03/10
Pre-Amplifier EMCI EMC01820I 980364 2021/08/27 |2022/08/26
Pre-Amplifier EMCI EMC0031835 980233 2020/12/07 |2021/12/06
Pre-Amplifier DEKRA AP-400C 201801231 2020/11/16 |2021/11/15
Wideband Radio

Communication Tester R&S CMW500 106071 2021/01/27 |2022/01/26
Wireless Conn. Tseter R&S CMW500 157118 2021/07/07 |2022/07/06
Coaxial Cable(10m) Suhner SF102_SF104 CB4-H 2021/08/09 [2022/08/08
Radiated Software AUDIX e3 V9 CB4-H NA NA
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SR12-H

Instrument Manufacturer |Model No. Serial No. Cal. Date Next Cal. Date
High Speed Peak Power

Meter Dual Input Anritsu ML2496A 1602004 2020/11/30 |2021/11/29
Pulse Power Sensor Anritsu MA2411B 1531043 2020/11/30 |2021/11/29
EXA Signal Analyzer Keysight N9010A MY51440132 |2021/01/25 |2022/01/24
Pulse Power Sensor Anritsu MA2411B 1531044 2020/11/30 |2021/11/29
Power Meter Keysight 8990B MY51000248 |2021/05/21 |2022/05/20
Power Sensor Keysight N1923A MY57240005 |2021/05/21 |2022/05/20
Spectrum Analyzer Keysight N9030B MY57140404 |2021/05/14 |2022/05/13
Spectrum Analyzer Keysight N9010B MY57110159 |2021/03/29 |2022/03/28
Wideband Radio

Communication Tester R&S CMW500 106071 2021/01/27 |2022/01/26
Wireless Conn. Tseter R&S CMWS500 157118 2021/07/07 |2022/07/06
Spectrum Analyzer Agilent N9010A US47140172 |2021/05/28 |2022/05/27
Signal & Spectrum Analyzer |R&S FSV40 101049 2021/03/31 |2022/03/30
Note: All equipment upon which need to calibrated are with calibration period of 1 year.
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1.9. Uncertainty

Uncertainties have been calculated according to the DEKRA internal document with the emissions test results be
included in the report. The measurement uncertainties given below are based on a 95% confidence level (based

on a coverage factor (k=2).

Test Item Uncertainty
AC Power Line Conducted Emission +2.1dB
+ 3.40 dB below 1GHz
* 3.46 dB above 1GHz

Radiated Emission

Maximum Conducted Output Power +2.26

Antenna Port Conducted Emission +2.11dB

Radiated Emission Band Edge + 3.46 dB above 1GHz

DTS Bandwidth + 282Hz

Occupied Bandwidth + 282Hz

Maximum Power Spectral Density +2.11dB

TEL : +886-3-582-8001 Page Number : 14 of 67
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1.10. Duty Cycle

On+Off Times Duty Factor 1/T Minimum
Modulation On Times (ms) Duty Cycle (%)
(ms) (dB) VBW (kHz)
802.11b 9.140 9.360 97.65% 0.103 0.109
802.11g 1.920 2.130 90.14% 0.451 0.521
802.11n (20MHz) 1.870 2.080 89.90% 0.462 0.535
802.11n (40MHz) 1.165 1.375 84.73% 0.720 0.858
TEL : +886-3-582-8001 Page Number ;15 of 67
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2. AC Power Line Conducted Emission

21. Test Setup

Shielding Room

~= \lertical Reference Ground Plane Test Receiver
40 em— =uliE
EUT AE et OeO

L w0y —m

L1

AMN

=

v

=
i

™~J
= Horizontal Ground Reference Plane <=

2.2. Test Limit

Test Limit (dBuV)

Frequency QP AV

0.15-0.50 66 - 56 56 - 46

0.50 - 5.0 56 46
5.0 - 30 60 50

Remarks: In the above table, the tighter limit applies at the band edges.

2.3. Test Procedure

The EUT and simulators are connected to the main power through a line impedance stabilization network
(L.I.S.N.). This provides a 50 ohm /50uH coupling impedance for the measuring equipment. The peripheral
devices are also connected to the main power through a LISN that provides a 500hm/50uH coupling impedance
with 50o0hm termination. (Please refer to the block diagram of the test setup and photographs.)

Both sides of A.C. line are checked for maximum conducted interference. In order to find the maximum emission,
the relative positions of equipment and all of the interface cables must be changed according to ANSI C63.10:
2013 on conducted measurement.

AC Power Line Conducted Emissions were invested over the frequency range from 0.15MHz to 30MHz using a
receiver bandwidth of 9KHz.

24, Test Specification

According to FCC Part 15 Subpart C Paragraph 15.247.
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2.5. Test Result of AC Power Line Conducted Emission

Test Mode Mode 1 Phase Line

Test Condition 802.11b /Ant. 0 + Ant. 1 /2412 MHz

(dBuY) EN 55022/EN55032/FCC Part 15B/VCCI/BSMI
100
90
BO
70
B — ,
B — I
5
4(]_.:_ 3
30p i e
Af 1 > : -
e }
oll
1501 iM 10M 30M
Frequency(Hz)
No Frequency |Emission Level Limit Margin Reading Level | Correct Factor | Detector
(MHz) (dBuV) (dBuV) (dB) (dBuV) (dB) Type
1 0.154 37.51 65.79 -28.28 27.88 9.63 QP
2 0.154 21.93 55.79 -33.86 12.30 9.63 AV
3 0.215 32.99 63.02 -30.03 23.35 9.64 QP
4 0.215 21.39 53.02 -31.63 11.75 9.64 AV
*5 0.429 37.19 57.27 -20.08 27.53 9.66 QP
6 0.429 27.01 47.27 -20.26 17.35 9.66 AV
7 0.720 17.96 56.00 -38.04 8.26 9.70 QP
8 0.720 8.43 46.00 -37.57 -1.27 9.70 AV
9 2.464 15.20 56.00 -40.80 5.40 9.80 QP
10 2.464 7.46 46.00 -38.54 -2.34 9.80 AV
11 9.211 18.88 60.00 -41.12 8.80 10.08 QP
12 9.211 11.80 50.00 -38.20 1.72 10.08 AV
Note:

1. ™" means this data is the worst emission level.
2. Emission Level = Reading Level + Correct Factor (Correct Factor = LISN Insertion Loss + Cable Loss).

3. Margin = Emission Level - Limit.
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Test Mode Mode 1 Phase Neutral

Test Condition 802.11b /Ant. 0 + Ant. 1 /2412 MHz

(dBuY) EN 55022/EN55032/FCC Part 15B/VCCI/BSMI
100
90
BO
70
B ,
50\ {
0 > 3 5 i
20 7 T T i
10
0
150k iM 10M 30M
Frequency(Hz)
No Frequency |Emission Level Limit Margin Reading Level | Correct Factor | Detector
(MHz) (dBuV) (dBuV) (dB) (dBuV) (dB) Type
1 0.166 36.27 65.18 -28.91 26.63 9.64 QP
2 0.166 23.38 55.18 -31.80 13.74 9.64 AV
3 0.202 32.19 63.52 -31.33 22.55 9.64 QP
4 0.202 22.94 53.52 -30.58 13.30 9.64 AV
5 0.251 34.68 61.73 -27.05 25.04 9.64 QP
6 0.251 26.93 51.73 -24.80 17.29 9.64 AV
7 0.430 40.62 57.26 -16.64 30.95 9.67 QP
*8 0.430 36.73 47.26 -10.53 27.06 9.67 AV
9 0.931 26.61 56.00 -29.39 16.89 9.72 QP
10 0.931 22.93 46.00 -23.07 13.21 9.72 AV
1 3.068 25.33 56.00 -30.67 15.49 9.84 QP
12 3.068 21.02 46.00 -24.98 11.18 9.84 AV
Note:

1. ™" means this data is the worst emission level.
2. Emission Level = Reading Level + Correct Factor (Correct Factor = LISN Insertion Loss + Cable Loss).

3. Margin = Emission Level - Limit.
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3. Maximum Conducted Output Power

3.1. Test Setup

Power Meter Power Sensor
I——"‘Eaa o EUT

Non-Conducted
Table

=p (Ground ReferencePlang e

3.2. Test Limit

The maximum conducted output power shall be less 1 Watt.

3.3. Test Procedures

The EUT was setup according to ANSI C63.10: 2013; tested according to DTS test procedure of KDB 558074
D01 v05r02 for compliance to FCC 47CFR 15.247 requirements.

3.4. Test Specification

According to FCC Part 15 Subpart C Paragraph 15.247.
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3.5. Test Result of Maximum Conducted Output Power

. Frequency Maximum Conc(i;gtrit):l Output Power -
Modulation Channel (MHz) o e — (dBm) Result
1 2412 11.430 11.010 14.235 =30.00 Pass
802.11b 6 2437 13.690 13.560 16.636 =30.00 Pass
1" 2462 13.480 13.180 16.343 =30.00 Pass
1 2412 13.620 13.610 16.625 =30.00 Pass
802.11¢g 6 2437 13.570 13.460 16.526 =30.00 Pass
1" 2462 13.920 13.740 16.841 =30.00 Pass
1 2412 13.740 13.640 16.701 =30.00 Pass
802.11n (20MHz) 6 2437 13.640 13.890 16.777 =30.00 Pass
1" 2462 13.700 13.730 16.725 =30.00 Pass
2422 13.580 13.680 16.641 =30.00 Pass
802.11n (40MHz) 6 2437 13.850 13.640 16.757 =30.00 Pass
9 2452 10.710 10.820 13.776 =30.00 Pass
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41.

Radiated Emission
Test Setup

9kHz~30MHz

F 3

am/1om

T | E__Eur |

socm 100 em

(Turntable)

s=p  Ground Plane
Test Receiver

Antennna

x

ey

30MHz~1GHz

EUT

I am

Imtogm

(Antenna Tower)

l Anltenn‘rjUa

8oem

(Turntable)

‘= GroundPlane [ OO0 AMPLIFIER
Spectrum Analyzer| 1 0o | | |[Controlle—
I 1
Above 1GHz
Imtogm | (AntennaTower)
l Antennna ||
m__ EUT .4

I:;._'.:
T L 1 Lo
150cm ‘ l — 3m — b7
(Turntable) -

‘=g Ground Plane
Spectrum Analyzer

Pre-Amplifier

| | [Controller——
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4.2, Test Limit

Emissions radiated outside of the specified frequency bands, except for harmonics, shall be attenuated by at
least 30dB below the level of the fundamental or to the general radiated emission limit in paragraph 15.209,

whichever is the lesser attenuation.

Frequency
uV/m @3m dBuV/m@3m
MHz
30 - 88 100 40
88 - 216 150 43.5
216 - 960 200 46
Above 960 500 54

Remarks: E field strength (dBuV/m) = 20 log E field strength (uV/m)

4.3. Test Procedure

The EUT was setup according to ANSI C63.10: 2013 and tested according to DTS test procedure of KDB
558074 D01V05r02 for compliance to FCC 47CFR 15.247 requirements.

The EUT and its simulators are placed on a turn table which is 0.8 or 1.5 meter above ground. The turn table can
rotate 360 degrees to determine the position of the maximum emission level.

The antenna can move up and down between 1 meter and 4 meters to find out the maximum emission level.
Both horizontal and vertical polarization of the antenna are set on measurement. In order to find the maximum
emission, all of the interface cables must be manipulated according to ANSI C63.10: 2013 on radiated
measurement.

On any frequency or frequencies form 9kHz(inculde The the lowest oscillator frequency generated within the
device up to the 10th harmonic) to 1000 MHz, the limit shown are based on measuring equipment employing a
quasi-peak detector function and on any frequency or frequencies above 1000 MHz the radiated limit shown are
based upon the use of measurement instrumentation employing an average detector function. When average
radiated emission measurement are included emission measurement below 1000 MHz, there also is a limit on
the radio frequency emissions, as measured using instrumentation with a peak detector function, corresponding
to 20 dB above the maximum permitted average limit.

The bandwidth below 1GHz setting on the field strength meter is 120 kHz and above 1GHz is 1MHz.

4.4. Test Specification

According to FCC Part 15 Subpart C Paragraph 15.247.
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4.5.

Test Result of Radiated Emissions (30MHz~1GHz)

Site :CB4-H
Condition :3m Horizontal
Mode :11b_TX_2412MHz

Test by  :Cyril

Level (dBuVim)

700
60.0)
FCC_CLASS_B_QP
50.0)
400 — | 5 &
30.0 !
A 2
1 3
200
1040
30 224, 418, 612, 806 1000
Frequency (MHz)
No. Frequency Level Limit Over Read Factor Remark
Line Limit Level
MHz dBuV/m 13 dBuv dB
1 67.442 22.70 -17.3@ 27.02 -4.32 QP
2 193.348 26.15 -17.35 32.60 -6.45 QP
3 290.057 24.27 -21.73 27.08 -2.81 QP
4 483.378 31.23 -14.77 29.34 1.89 P
5 531.781 38.05 -7.95 35.16 2.89 QP
6 676.699 35.68 46.00 -1@.32 30.03 5.65 P
Note:
1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line
4. The emission under 38MHz was not included since
the emission levels are very low against the limit.
5. The other emission levels were very low against the limit.

Site :CB4-H

Condition :3m Vertical

Mode :11b_TX_2412MHz

Test by :Cyril

ggLevel (dBuvim)
70.0)
60.0)
FCC_CLASS_B_QP

50.0)
a00| 1 6
30.0 +

1 2 3
20.0)
10.0)

30 224, 418, 612, 806. 1000
Frequency (MHz)
No. Frequency Level Limit Over Read Factor Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuV 13
1 69.964 25.@3 49.00 -14.95 29.91 -4.86 QP
2 147.467 23.33 43.58 -20.17 26.69 -3.36 QP
3 338.266 24.25 46.00 -21.75 25.99 -1.74 QP
4 434.878 308.55 46.00 -15.45 29.63 @.92 QP
5 483.378 34.06 46.08 -11.94 32.17 1.89 oP
6 531.781 36.99 46.00 -9.81 34.18 2.89 QP
Note:

1. Level = Read Level + Factor
. Factor - Antenna Factor + Cable Loss - Preamp Factor
. Over Limit = Level - Limit Line
. The emission under 38MHz was not included since
the emission levels are very low against the limit

awn

5. The other emission levels were very low against the limit.
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4.6. Test Result of Radiated Emissions (1GHz~10™" Harmonic)

Site :CB4-H
Condition :3m ,Horizontal
Mode :11b_TX_2412MHz

Test by  :Cyril

Level (dBuVim)

105
90.0)
750 FCC_15.247_PK_HF
60.0 3 3 FCC_15.247_AV_HF
450
300)
15.0)
1000 5800. 10600. 15400 20200. 25000
Frequency (MHz)
Mo. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuVv dB
1 4824.000 53.68 54.00 -8.32 55.12 -1.44 Average
2 4824.000 56.69  74.80  -17.31 58.13 -1.44  Peak
3 7236.000 49.26 74.00 -24.74 42.87 6.39 Peak
4 9648.000 53.37 74.00 -20.63 41.89 11.48 Peak
lote:

1. Level = Read Level + Factor

2. Factor = Antenna- Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.

5. The other emission levels were very low against the limit.

Site :CBA-H
Condition :3m ,Vertical
Mode 1b_TX_2412MHz
Test by :Cyril
Level (dBuvim)
105.0)
0.0
750 FCC_15.247_PK_HF
60.0 3 FCC_15.247_AV_RF
5.0
30,0
150
1000 5800. 10600. 15400, 20200. 25000
Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB
1 4824 51.54 54.00 -2.46 52,98 -1.44 Average
2 4824.000 54.37  74.80  -19.63 55.81 -1.44  Peak
3 7236.0 49.89 74.00 -24.11 43,50 6.39 Peak
4 9648.000 52.78 74.00 -21.22 41.30 11.48 Peak
Note:

1. Level = Read Level + Factor

2. Factor = Antenna- Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.

5. The other emission levels were very low against the limit

Site :CB4-H
Condition :3m Horizontal
Mode :11b_TX_2437MHz

Test by  :Cyril

Level (dBuVim)

105.0

90.0

75.0) FCC_15.247 PK_HF
500 n FCC_15.247_AV_HE
45.0|

30.0

15.0)

1000 5800. 10600. 15400. 20200. 25000

Frequency (MHz)
No. Frequency  Llevel  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBuV/m  dBuV/m 8 dBuV B

1 4874.000 52.55  54.00 -1.45 53.95 -1.48  Average
2 4874.000 55.53  74.00  -18.47 56.93 -1.4e  Peak
3 7311.e00 48.99 7488  -25.10 42.66 6.24  Peak
4 9748.000 51.42  74.80  -22.58 39.78 11.64  Peak
lNote:

1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line
4. The emission under 38MHz was not included since
the emission levels are very low against the limit.
5. The other emission levels were very low against the limit.

Site
Condition
Mode

Test by

Level (dBuVim)

105.0)

90.0|

750 FCC 15,247 PK_HF
60.0 FCC_15.247_AV_HF
45.0 it

30.0

15.0

1000 5800. 10600 15400. 20200 25000

Frequency (MHz)
No. Frequency  Llevel  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBuV/m  dBuV/m B dBuV 8

1 4874.000 51.83  54.00 -2.17 53.23 -1.48  Average
2 4874.000 54.99  74.00  -19.01 56.39 -1.40  Peak
3 7311.e00 48.55  74.80  -25.45 42.31 6.24  Peak
4 9748.000 52.83  74.80  -21.17 41.19 11.64  Peak
Hote:

1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line
4. The emission under 3@MHz was not included since
the emission levels are very low against the limit
5. The other emission levels were very low against the limit
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Site :CB4-H
Condition :3m ,Horizontal
Mode :11b_TX_2462MHz

Test by  :Cyril

Level (dBuVim)

105.0|

90.0)

75.0) FCC_15.247_PK_HF

60.0) " FCC_15.247_AV_HF

45.0

3040

15.0)

1000 5800. 0600. 15400 20200. 25000
Frequency (MHz)
No. Frequency Level Limit Over Read Factor Remark
Line Limit Level
MHz dBuV/m dBuV/m 13 dBuv dB

1 4924.000 51.33 54.00 -2.87 52.64 -1.31 Average

2 4924000 54.74 74.00 -19.26 56.05 -1.31 Peak

3 7386.000 48.52 -25.48 42.03 6.49 Peak

4 9843.000 51.60 -22.4@ 39.57 12.83 Peak
Note:

1. Level = Read Level + Factor

2. Factor = Antenna- Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.

5. The other emission levels were very low against the limit.

Site :CBA-H
Condition :3m  ,Vertical
Mode 1b_TX_2462MHz
Test by  :Cyril

Level (dBuVim)

105.0
90.0)
75.0) FCC_15.247_PK_HF
60.0 4 FCC_15.247_AV_HF
45.0
30.0)
15.0)
1000 5800. 10600. 15400, 20200, 25000
Frequency (MHz)
No. Frequency Level Limit Over Read Factor Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuV 13
1 4924800 58.54 54.00 -3.46 51.85 -1.31 Average
2 4924 . 000 54.02 74.00 -19.98 55.33 -1.31 Peak
3 7386 49.99 74.00 -24.10 43.41 6.49 Peak
4 9845.000 53.63 74.00 -28.37 41.60 12.03 Peak
Note:

1. Level = Read Level + Factor

2. Factor = Antenna- Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.

5. The other emission levels were very low against the limit

Site 1CBA-H
Condition :3m ,Horizontal
Mode :11g_TX_2412MHz

Test by  :Cyril

Level (dBuVim)

105.0)
90.0
50 FOC_15.247_PK_HF
60.0 . FCC_15.247_AV_HF
45.0|
30.0
15.0)
1000 5800. 10600. 15400. 20200. 25000
Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBuV/m  dBuV/m a8 dBuv a8
1 2824.000 se.76 7488 -23.30 52.14 -1.44  Peak
2 723.000  49.e8  74.00  -24.92  42.69 6.39  Peak
3 9548.000 52.32 7488 -21.68  40.84  11.48  Peak

Note:

1. Level = Read Level + Factor

2. Factor Antenna- Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.

. The other emission levels were very low against the limit.

w

Level (dBuVim)

105.0

90.0|

750 FCC_15.247_PK_HF

60.0 FCC_15.247_AV_HF

45.0

30.0

15.0

1000 5800. 10600 15400. 20200 25000
Frequency (MHz)
No. Frequency  Llevel  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBuV/m  dBuV/m a8 dBuV a8

1 4824.800  43.88  74.08  -25.12 58.32 144 Peak

2 7236.000  48.77  74.0  -25.23  42.38 6.39  Peak

3 9643.000 53.31  74.00  -20.69  41.83 11.48  Peak
Note:

1. Level = Read Level + Factor

. Factor = Antenna- Factor + Cable Loss - Preamp Factor

. Over Limit = Level - Limit Line

. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.

5. The other emission levels were very low against the limit

oW
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Site :CBA-H
Condition :3m  ,Horizontal
Mode :11g_TX_2437MHz

Test by  :Cyril

Level (dBuVim)

Site :CBA-H

Condition :3m  ,Vertical
Mode 1g_TX_2437MHz
Test by :Cyril

Level (dBuVim)

1. Level = Read Level + Factor

2. Factor Antenna- Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.

. The other emission levels were very low against the limit.

w

105 105.0)
90.0) 0.0
750 FCC_15.247_PK_HF 750 FCC_15.247_PK_HF
60.0 FOC_15.247_AV_HF 60.0 FCC_15.247_AV_RF
T
450 5.0 1
300) 30,0
15.0) 150
1000 5800. 0600. 15400 20200. 25000 1000 5800. 0600. 15400, 20200. 25000
Frequency (MHz) Frequency (MHz)
Mo. Frequency  Level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuV/m  dBuV/m dB dBuV B MHz dBuV/m  dBuV/m B dBuV dB
1 4874.000 48.50  74.88  -25.50 49.90 -1.40  Peak 1 4874.000 44.50  74.00  -29.50 45.90 -1.40  Peak
2 7311.e000 49.35 7488 -24.64  43.12 6.24  Peak 2 7311.e00 48.54  74.80  -25.46 42.30 6.24  Peak
3 9748.000 51.69  74.00  -22.31 40.05 11.64  Peak 3 52.20  74.80  -21.80 40.56 11.64  Peak
lote: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna- Factor + Cable Loss - Preamp Factor 2. Factor = Antenna- Factor + Cable Loss - Preamp Factor
3. Over Limit - Level - Limit Line 3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit. to comply with AVG limit.
5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
Site :CBA-H
Condition :3m  ,Horizontal
Mode :11g_TX_2462MHz
Test by  :Cyril
Level (dBuVim) Level (dBuVim)
105.0 105.0)
90.0) 90.0
750 FCC_15.247_PK_HF 5.0 FCC_15.247_PK_HF
60.0 FCC_15.247_AV_HF 60.0 FCC_15.247_AV_HF
t 5 ' 2
450 50
300) 30.0
15.0) 150
1000 5800 10600. 15400 20200. 25000 1000 5800, 10600 15400, 20200 25000
Frequency (MHz) Frequency (MHz)
No. Frequency  Llevel  Linmit Over Read  Factor  Remark No. Frequency  Llevel  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuV/m  dBuV/m a8 dBuv B MHz dBuV/m  dBuV/m B dBuV a8
1 4924.000 49.88 7408 -24.12 51.19 -1.31  Peak 1 2924.000 49.19  7a.80  -24.81 56.58 -1.31  Peak
2 7386.000 46.96  74.00  -27.@4  49.47 6.49  Peak 2 7386.000 47.68  74.00  -26.32 41.19 6.49  Peak
3 9848.000 58.56  74.00  -23.44 38.53 12.83  Peak 3 9848.000 52.47  74.80  -21.53 40.44 12.83  Peak
lote: Note:

1. Level = Read Level + Factor

. Factor = Antenna- Factor + Cable Loss - Preamp Factor

. Over Limit = Level - Limit Line

. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.

5. The other emission levels were very low against the limit.
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Site :CB4-H
Condition :3m ,Horizontal
Mode :11n20_TX_2412MHz

Test by  :Cyril

Level (dBuVim)

Site :CB4-H

Condition :3m  ,Vertical
Mode 1n2@_TX 2412MHz
Test by  :Cyril

Level (dBuVim)

1. Level = Read Level + Factor

2. Factor Antenna- Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.

. The other emission levels were very low against the limit.

w

105 105.0)
90.0) 0.0
750 FCC_15.247_PK_HF 750 FCC_15.247_PK_HF
60.0 4 FOC_15.247_AV_HF 60.0 FCC_15.247_AV_RF
450 5.0
300) 30,0
15.0) 150
1000 5800. 0600. 15400 20200. 25000 1000 5800. 10600. 15400, 20200. 25000
Frequency (MHz) Frequency (MHz)
Mo. Frequency  Level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuV/m  dBuV/m dB dBuV B MHz dBuV/m  dBuV/m B dBuV dB
1 4824.000 51.64  74.00  -22.36 53.08 -1.44  Peak 1 4824.000 50.21  74.80  -23.79 51.65 -1.44  Peak
2 7236.000 49.47 7408 -24.53 43.08 6.39  Peak 2 7236.000 48.63  74.80  -25.37 42.24 6.39  Peak
3 9648.000 51.32  74.00  -22.68 39.84 11.48  Peak 3 53.30  74.80  -20.70 41.82 11.48  Peak
lote: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna- Factor + Cable Loss - Preamp Factor 2. Factor = Antenna- Factor + Cable Loss - Preamp Factor
3. Over Limit - Level - Limit Line 3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit. to comply with AVG limit.
5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
Site :CBA-H 1CB4-H
Condition :3m  ,Horizontal m ,Vertical
Mode :11n20_TX_2437MHz 1n20_TX_2437MHz
Test by  :Cyril Test by  :Cyril
Level (dBuVim) Level (dBuVim)
105.0 105.0)
90.0) 90.0
750 FCC_15.247_PK_HF 5.0 FCC_15.247_PK_HF
60.0 FCC_15.247_AV_HF 60.0 FCC_15.247_AV_HF
T
450 50 1
300) 30.0
15.0) 150
1000 5800 10600. 15400 20200. 25000 1000 5800, 10600 15400, 20200 25000
Frequency (MHz) Frequency (MHz)
No. Frequency  Llevel  Linmit Over Read  Factor  Remark No. Frequency  Llevel  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuV/m  dBuV/m a8 dBuv B MHz dBuV/m  dBuV/m B dBuV a8
1 4874.000 47.60 7408  -26.40 49.00 -1.40  Peak 1 4874.000 45.92  7a.80  -28.e8 47.32 -1.40  Peak
2 7311.000 48.45  74.88  -25.55 42.21 6.24  Peak 2 7311.000 48.35  74.00  -25.65 42.11 6.24  Peak
3 9748.000 51.84  74.80  -22.96 39.49 11.64  Peak 3 9748.000 53.16  74.80  -20.84  41.52 11.64  Peak
lote: Note:

1. Level = Read Level + Factor

. Factor = Antenna- Factor + Cable Loss - Preamp Factor

. Over Limit = Level - Limit Line

. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.

5. The other emission levels were very low against the limit.
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Site :CBA-H Site :CBA-H
Condition :3m  ,Horizontal Condition :3m  ,Vertical
Mode :11n20_TX_2462MHz Mode 1n20_TX_2462MHz
Test by  :Cyril Test by  :Cyril
Level (dBuvim) 4200V (dBuVIm)
105 105.0)
90.0) 0.0
750 FCC_15.247_PK_HF 750 FCC_15.247_PK_HF
60.0 FOC_15.247_AV_HF 60.0 4 FCC_15.247_AV_RF
2
45.0| 45.0)
300) 30,0
15.0) 150
1000 5800. 0600. 15400 20200. 25000 1000 5800. 0600. 15400, 20200. 25000
Frequency (MHz) Frequency (MHz)
Mo. Frequency  Level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuV/m  dBuV/m dB dBuV B MHz dBuV/m  dBuV/m B dBuV dB
1 4924.000 53.15  74.00  -20.85 54.46 -1.31  Peak 1 4924.000 51.66  74.8  -22.34 52.97 -1.31 Peak
2 7386.000 47.81 7488 -26.19 41.32 6.49  Peak 2 7386.000 47.71  74.88  -26.29 41.22 6.49  Peak
3 9848.000 52.30  74.00  -21.7@ 40.27 12.83  Peak 3 52.22  74.80  -21.78 40.19 12.03  Peak
lote: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna- Factor + Cable Loss - Preamp Factor 2. Factor = Antenna- Factor + Cable Loss - Preamp Factor
3. Over Limit - Level - Limit Line 3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit. to comply with AVG limit.
5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
Site :CBA-H 1CB4-H
Condition :3m  ,Horizontal m ,Vertical
Mode :11n48_TX_2422MHz 1n40_TX_2422MHz
Test by  :Cyril Test by  :Cyril
Level (dBuVim) 4z0Level (dBuVim)
105.0 105.0)
90.0) 90.0
750 FCC_15.247_PK_HF 5.0 FCC_15.247_PK_HF
60.0 ’ FCC_15.247_AV_HF 60.0 FCC_15.247_AV_RF
450 50
300) 30.0
15.0) 150
1000 5800 10600. 15400 20200. 25000 1000 5800, 10600 15400, 20200 25000
Frequency (MHz) Frequency (MHz)
No. Frequency  Llevel  Linmit Over Read  Factor  Remark No. Frequency  Llevel  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuV/m  dBuV/m a8 dBuv B MHz dBuV/m  dBuV/m B dBuV a8
1 4844.000 51.31  74.80  -22.69 52.71 -1.40  Peak 1 4844.000 49.72 7480  -24.28 51.12 -1.40  Peak
2 7266.000 49.05  74.80  -24.95 42.66 6.39  Peak 2 7266.000 48.90  74.00  -25.10 42.51 6.39  Peak
3 9688.000 52.14  74.80  -21.86 20.64 11.50  Peak 3 9688.000 52.55  74.80  -21.45 41.05 11.58  Peak
lote: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna- Factor + Cable Loss - Preamp Factor 2. Factor = Antenna- Factor + Cable Loss - Preamp Factor
3. Over Linit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit. to comply with AVG limit.
5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
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Site :CB4-H
Condition :3m ,Horizontal
Mode :11n40_TX_2437MHz

Test by  :Cyril

Level (dBuVim)

Site :CB4-H

Condition :3m  ,Vertical
Mode 1nd@_TX 2437MHz
Test by  :Cyril

Level (dBuVim)

1. Level = Read Level + Factor

2. Factor Antenna- Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.

. The other emission levels were very low against the limit.

w

105 105.0)
90.0) 0.0
750 FCC_15.247_PK_HF 750 FCC_15.247_PK_HF
60.0 FOC_15.247_AV_HF 60.0 FCC_15.247_AV_RF
! T
45.0| 45.0)
300) 30,0
15.0) 150
1000 5800. 0600. 15400 20200. 25000 1000 5800. 0600. 15400, 20200. 25000
Frequency (MHz) Frequency (MHz)
Mo. Frequency  Level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuV/m  dBuV/m dB dBuV B MHz dBuV/m  dBuV/m B dBuV dB
1 4874.000 49.26 7400 -24.74 50.66 -1.40  Peak 1 4874.000 46.90 74.00  -27.10 48.30 -1.40  Peak
2 7311.e000 48.79 7488 -25.21 42.55 6.24  Peak 2 7311.e00 48.30  74.80  -25.78 42.06 6.24  Peak
3 9748.000 51.53  74.00  -22.47 39.89 11.64  Peak 3 52.13  74.80  -21.87 40.49 11.64  Peak
lote: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna- Factor + Cable Loss - Preamp Factor 2. Factor = Antenna- Factor + Cable Loss - Preamp Factor
3. Over Limit - Level - Limit Line 3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit. to comply with AVG limit.
5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
Site :CBA-H 1CB4-H
Condition :3m  ,Horizontal m ,Vertical
Mode :11n48_TX_2452MHz 1n40_TX_2452MHz
Test by  :Cyril Test by  :Cyril
Level (dBuVim) Level (dBuVim)
105.0 105.0)
90.0) 90.0
750 FCC_15.247_PK_HF 5.0 FCC_15.247_PK_HF
60.0 FCC_15.247_AV_HF 60.0 FCC_15.247_AV_HF
T 2 3 z
450 50
300) 30.0
15.0) 150
1000 5800 10600. 15400 20200. 25000 1000 5800, 10600 15400, 20200 25000
Frequency (MHz) Frequency (MHz)
No. Frequency  Llevel  Linmit Over Read  Factor  Remark No. Frequency  Llevel  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuV/m  dBuV/m a8 dBuv B MHz dBuV/m  dBuV/m B dBuV a8
1 4904.000 47.40 7488 -26.60 48.79 -1.39  Peak 1 4904.000 46.25  74.80  -27.75 47.64 -1.39  Peak
2 7356.000 47.70  74.80  -26.30 41.44 6.26  Peak 2 7356.000 47.44  74.00  -26.56 41.18 6.26  Peak
3 9808.000 51.45  74.80  -22.55 39.58 11.87  Peak 3 9808.000 53.11  74.80  -20.89 41.24 11.87  Peak
lote: Note:

1. Level = Read Level + Factor

. Factor = Antenna- Factor + Cable Loss - Preamp Factor

. Over Limit = Level - Limit Line

. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.

5. The other emission levels were very low against the limit.
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5. Antenna Port Conducted Emission

5.1. Test Setup

Spectrum Analyzer

CEsim
EH oo EUT

Non-Conducted
Table

= Ground ReferencePlane <

5.2. Test Limit

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally modulated
intentional radiator is operating, the radio frequency power that is produced by the intentional radiator shall be at
least 20 dB below that in the 100 kHz bandwidth within the band that contains the highest level of the desired
power, based on either an RF conducted or a radiated measurement, provided the transmitter demonstrates
compliance with the peak conducted power limit. If the transmitter complies with the conducted power limit based
on the use of RMS averaging over a time interval, the attenuation required under this paragraph shall be 30 dB
instead of 20 dB. Attenuation below the general limit specified in §15.209(a) is not required. In addition, radiated
emissions which fall in the restricted bands, as defined in §15.205(a), must also comply with the radiated
emission limit specified in §15.209(a) (see §15.205(c)).

5.3. Test Procedure

The EUT was setup according to ANSI C63.10: 2013 and tested according to DTS test procedure of KDB 558074
D01 V05r02 for compliance to FCC 47CFR 15.247 requirements.
Set RBW = 100 kHz, Set VBW> RBW, scan up through 10th harmonic.

5.4. Test Specification

According to FCC Part 15 Subpart C Paragraph 15.247.
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5.5.

Test Result of Antenna Port Conducted Emission

802.11b / Ant. 0 / 2412 MHz

[ =
Ref Level 20,00 dBm  Offset 0,50 05 = RBW Ref Level 20,00 dBm  Offset 0,50 05 = RBW z
o At 008 SWT 370 is & VBW 30 o At DA SWT 265 ms e VBW 300 kHz  Mode 4uto Sweep
@ 1Pk viEw 5 unt 30,30
T T Koirk view
Mi[1] ) dir
S 18 H
10 dBm o~
0 aa e nde
0 L] 10 o
-20 ¢8
-20 d8 - '\
f \ T 2 : :
30 dam - \
f \ -40 d
od
ug\\/ \ — M1
-s0d
60d 704
-70d Start 30.0 MHz 30001 pts Stop 26.5 GHz
marker
Type | Ref | Tre | X-value Y-value | Function Function Result
CF 2.412 GHz 1001 pts Span 18.465 MHz M1 1 18.03385 GHz -52.21 dBm

802.11b / Ant. 0 / 2437 MHz

Ref Level 20,00 dbm  Offset 0,50 d6 « RBW 100 kHz Ref Level 20,00 dbm  Offset 0,50 d6 « RBW 100 kHz
o At 0 dB SWT 37,0 us e VBW 30 e DA SWT 265 ms e VBW 300 kHz  Mode 4uto Sweep
@ 1Pk viEw 5 t 30/30
T T feiri view
ETEY]
10 dBm -
0as e L LEE
-10 I 10 &
7 -20 ¢8
-20 d8 -
f \ 30 aam
30 d
J’/ \ -40d
a0d
w W S04 M1
-s0d
60d -70d
-70d Start 30.0 MHz 30001 pts Stop 26.5 GHz
Marker
Type | Ref | Trc | X-value Y-value |__Function__| Function Result |
CF 2.437 GHz 1001 pts Span 18.465 MHz M1 T 18,04797 GHz —51.69 dbm

802.11b / Ant. 0/ 2462 MHz

[em) (o
Ref Level 20,00 dBm  Offset 0,50 05 = RBW Ref Level 20,00 dBm  Offset 0,50 05 = RBW z
o Att A SWT 36 us e VBW 30 Mode_auto FET b ALt I0dE SWT 265 ms @ VBW 300 kHz  Mode Autc Sweep
@ 1Pk viEw SGL Count 30/30
I TEY] Koirk view
15040 Mi[1]
10 dBm -
0 aa 0d8
st
|
10 < 10 o
1l
i -20 8
2008 ! - bt
I b W 0 e
T 01 52,150 dBir
-30
/ 40 d
4
\ S0 d 11
60d 70d
70 df Start 30.0 MHz 30001 pts Stop 26.5 GHz
marker
Type | Ref | Tre | X-value Y-value | Function Function Result
CF 2.462 GHz 1001 pts Span 18.285 MHz M1 1 19.41466 GHz -52.83 dBm
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802.11g / Ant. 0 / 2412 MHz

Ref Level 20,00 dBm  Offset 0.50 db = RBW L Ref Level 20,00 dbm  Offset 0,50 d6 « RBW 100 kHz
o At I dB SWT 370 U5 m VBW 3 Mode duto FE T o At DA SWT 265 ms e VBW 300 kHz  Mode 4uto Sweep
@ 1Pk View wnt 30730
ITEY] Koirk view
ETEY]
10 dBm -
0 aa nde
i )
; g Ltsd |y gt )
0 10 g
|
] 1 L -20 g8
-20 08 h
s g {01 -31.650 GBi
30 di il
-0d
Ly i
-50 dl bl
50 o
60d 704
-70d Start 30.0 MHz 30001 pts Stop 26.5 GHz
marker
Type | Ref | Tre | X-value Y-value | Function Function Result
CF 2.412 GHz 1001 pts Span 25.35 MHz M1 1 18.0515 GHz -53.00 dBm
. 521 S MlEar L
[m=
Ref Level 20,00 dbm  Offset 0,50 d6 « RBW 100 kHz Ref Level 20,00 dbm  Offset 0,50 d6 « RBW 100 kHz
o At 0 dB SWT 379 us e VBW 300 o At DA SWT 265 ms e VBW 300 kHz  Mode 4uto Sweep
@ 1Pk View wnt 30730
Koirk view
44 M1l
10 dBm -
0 aa nde
- .w,rnlil gl
i i gt o e . 16
! \
J ] -20 o8
-20 08 .
o o 1
a0 d &~
-40d
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-40 oy S04 M1
60d -70d
-70d Start 30.0 MHz 30001 pts Stop 26.5 GHz
Marker
Type | Ref | Trc | X-value | Y-value |__Function__| Function Result |
CF 2.437 GHz 1001 pts Span 25.41 MHz T 17,99327 GHz —53,07 dbm

802.11g / Ant. 0/ 2462 MHz

=
Ref Level 20,00 dbm  Offset 0,50 d6 « RBW 100 kHz Ref Level 20,00 dbm  Offset 0,50 d6 « RBW 100 kHz
o At 0 dB SWT  37.0 us e VBW 300 o At DA SWT 265 ms e VBW 300 kHz  Mode 4uto Sweep
@ 1Pk viEw SGL Count 30/30
ITEY] Koirk view
TR
10 dBm -
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JI h i
etswesdlmpnflim sty | gl lag
0 1 1 10 =
] | |
i '
) \ -20 o8
-20 o8 t
J .
30 d LY
L ™ o
W 2
=04 o
60d 704
70 df Start 30.0 MHz 30001 pts Stop 26.5 GHz
marker
Type | Ref | Tre | X-value Y-value | Function Function Result
CF 2.462 GHz 1001 pts Span 25.59 MHz M1 1 6.91153 GHz -53.37 dBm
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802.11n (20MHz) / Ant. 0 / 2412 MHz

= o=
Ref Level 20,00 dBm  Offset 0,50 05 = RBW iz Ref Level 20.00 dBr  Offset 0,50 db e RBW 100 kHz
o At 0 dB  SWT 379 us e VBW 300 khz  Mode duto FF 7 I0dE SWT 265 ms @ VBW 300 kHz  Mode Autc Sweep
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Type | Ref | Tre | X-value Y-value | Function Function Result
CF 2.412 GHz 1001 pts Span 26.67 MHz M1 1 5.82718 GHz -53.04 dBm

802.11n (20MHz) /

Ant. 0/ 2437 MHz

= =
Ref Level 20,00 dbm  Offset 0,50 d6 « RBW 100 kHz Ref Level 20,00 dbm  Offset 0,50 d6 « RBW 100 kHz
o At 0 dB  SWT 379 us e VBW 300 khz  Mode duto FF 7 o At I0dE SWT 265 ms @ VBW 300 kHz  Mode Autc Sweep
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Marker
Type | Ref | Trc | X-value | Y-value |__Function__| Function Result |
CF 2.437 GHz 1001 pts Span 26.67 MHz T 18,06032 GHz 52,68 dbm

802.11n (20MHz) /

Ant. 0 /2462 MHz

=
Ref Level 20.00 dbm  Offset 0.50 B & RBW 100 kHz Ref Level 20.00 dbm  Offset 0.50 dB & RBW 100 kHz
o At I dB SWT 379 us e VBW 300 kiz DA SWT 265 ms e VBW 300 kHz  Mode 4uto Sweep
@ 1Pk viEw
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-70d Start 30.0 MHz 30001 pts Stop 26.5 GHz
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Type | Ref | Tre | X-value Y-value | Function Function Result
CF 2.462 GHz 1001 pts Span 26.61 MHz M1 1 15.93132 GHz -53.19 dBm
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802.11n (40MHz) / Ant. 0 / 2422 MHz

[ =
Ref Level 20,00 dBm  Offset 0,50 05 = RBW Ref Level 20.00 dBr  Offset 0,50 d5 w RBW 100
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CF 2.422 GHz 1001 pts Span 56.7 MHz M1 1 18.0965 GHz -52.51 dBm

802.11n (40MHz) /

Ant. 0/ 2437 MHz

[ =
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802.11n (40MHz) /

Ant. 0 /2452 MHz

e =
Ref Level 20,00 dbm  Offset 0,50 d6 « RBW 100 kHz Ref Level 20.00 dBr  Offset 0,50 db e RBW 100 kHz
o At I dB SWT  75.6 us e VBW 300 Mode _suto o At I0dE SWT 265 ms @ VBW 300 kHz  Mode Autc Sweep
@ 1Pk viEw o t 30/30
ML Koirk view
Mi[1] 24 dEim|
10 dBm - 50 Giz
0 aa - nde
-10 [ j I I. ..-F.\.uq T LJ" 1 gabes
o Rk L |
ol J,“1,.,.4,.x. w \f whdoL ] )
FobtMu gl il Wbl d | L L -20 g8
-20 o8 t 'l Th g
-30 dam
i | |
30 D1 -36.050 dBr
-40d
di "
@ S0d 1L
5 gt gl
W 4 T
60d 704
70 df Start 30.0 MHz 30001 pts Stop 26.5 GHz
marker
Type | Ref | Tre | X-value Y-value | Function Function Result
CF 2.452 GHz 1001 pts Span 52.98 MHz M1 1 19.95375 GHz -52.24 dBm
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802.11b / Ant. 1/ 2412 MHz

Offset 0.50 dB & RBW Hz

Ref Level 20.00 dBm z
38 s & VBW 300 kHz

Ref Level 20.00 dBm  Offset 0.50 dB & RBW 100 kHz
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o Att 0 ds_ SWT Mode_auto FET I0dE SWT 265 ms @ VBW 300 kHz  Mode Autc Sweep
@ 1Pk view
Mi[1]
|
B 15

10 dBim -

0 o 0de

0 10 g

o 5 -20 93
-20 g8 f e
I '\ ~30-g0r1
30 d
/ \'\ <0d

-40 df
bt S0 d 1

60 df =70 di

70 di Start 30.0 MHz 30001 pts Stop 26.5 GHz

marker
Type | Ref | Tre | X-value Y-value | Function Function Result
CF 2.412 GHz M1 1 15.9772 GHz -53.09 dBm

802.11b / Ant. 1/ 2437 MHz
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802.11b / Ant. 1/ 2462 MHz
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802.11g / Ant. 1 /2412 MHz

Ref Level 20,00 dBm  Offset 0.50 db = RBW L Ref Level 20,00 dbm  Offset 0,50 d6 « RBW 100 kHz
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802.11g / Ant. 1/ 2437 MHz
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802.11g / Ant. 1/ 2462 MHz
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802.11n (20MHz) / Ant. 1/ 2412 MHz

| o=
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802.11n (20MHz) / Ant. 1/ 2462 MHz
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802.11n (40MHz) / Ant. 1/ 2422 MHz

I [
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802.11n (40MHz) /

Ant. 1/2437 MHz
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802.11b / Ant. 0 / 2412 MHz (Band Edge)

802.11b / Ant. 0 / 2462 MHz (Band Edge)

= (o
Ref Level 20.00 dBr  Offset 0,50 o2 w RBW 100 kHz Ref Level 20.00 dBr  Offset 0,50 o2 w RBW 100 kHz
o Att I0dB  SWT 1517 us @ VBW 300 kM Mode suto FFT o Att I0dB  SWT 1517 us w VBW 300 %Hz  Mode auto FFT
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Type | Ref | Tre | X-value Y-value | Function | Function Result Type | Ref | Tre | X-value | Y-value | Function Function Result
M1 1 2.41351 GHz 0.73 dBm M1 1 2.46001 GHz 2.00 dBm
M2 1 2.4 GHz -46.69 dBm M2 1 2.4835 GHz -56.39 dBm
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Type | Ref | Trc | X-value Y-value |__Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function Function Result |
M1 1 2.40569 GHz -1.92 dBm M1 1 245448 GHz -0.52 dém
Me 1 2.4 GHz -40.32 dBm M2 1 2.4835 GHz -52,16 dBm
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Type | Ref | Tre | X-value Y-value | Function | Function Result Type | Ref | Tre | X-value | Y-value | Function Function Result
M1 1 2.40447 GHz -1.14 dBm M1 1 245448 GHz -0.44 dBm
M2 1 2.4 GHz -38.59 dBm M2 1 2.4835 GHz -48.33 dBm
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802.11n (40MHz) / Ant. 0 / 2422 MHz (Band Edge) | 802.11n (40MHz) / Ant. 0 / 2452 MHz (Band Edge)
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M2 1 2.4 GHz -37.92 dém M2 1 2.4835 GHz -50.22 dBm

RefLevel 20.00 dBm  Offset 0,50 08 = RBW 100 kHz Ref Level 20.00 dBm  Offset 0,50 08 « RBW 100 kHz
b ALT J0dE  SWT  151.7 us e VBW 300 kHz  Mode Auto FFT b ALT J0dE SWT  151.7 ys e VBW 300 ¥Hz  Mode Auto FFT
® 1Pk View ® 1Pk View
| XITEY]
10 dBm— -Mig{1] 10 dBm— i ~rizf1]
.
o it o
L |i
-10 a2y - -10 a2y
il fl

20 i/ 1 20 |

2 2 -
| e dom—lo1 -26.980 oy |, i T s i

\
od || | A .

P e T ™

-50 d W‘J ¥ 50 d
d K 3 " d A, el L, st L s
i N 7 A el 60 o st it
=70 df =70 di
F1 F1
| 1L
Start 2.31 GHz 1001 pts Stop 2.445 GHz Start 2.43 GHz 1001 pts Stop 2.565 GHz
Marker marker
Type | Ref | Tre | X-value Y-value | Function | Function Result Type | Ref | Tre | X-value | Y-value | Function Function Result
M1 1 2.41405 GHz 0.04 dBm M1 1 2.46001 GHz 1.52 dBm
M2 1 2.4 GHz -49.59 dBm M2 1 2.4835 GHz -52.79 dBm
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802.11n (20MHz) / Ant. 1 / 2412 MHz (Band Edge)

802.11n (20MHz) / Ant. 1 / 2462 MHz (Band Edge)
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6. Radiated Emission Band Edge
6.1. Test Setup

]

Imtogm (AntennaTower)
l Antennna

[Ae ]| EuT
T [ |

150cm o 3m "

(Turntable)

‘==p-  GroundPlane 500 Pre-Amplifier

Spectrum Analyzer| - op | | |controlle——

L ]

| [

6.2. Test Limit

Emissions radiated outside of the specified frequency bands, except for harmonics, shall be attenuated by at
least 30dB below the level of the fundamental or to the general radiated emission limit in paragraph 15.209,
whichever is the lesser attenuation.

6.3. Test Procedure

The EUT was setup according to ANSI C63.10: 2013 and tested according to FHSS test procedure of FCC KDB
558074 D01 v05r02 for compliance to FCC 47CFR 15.247 requirements.

The EUT and its simulators are placed on a turn table which is 1.5 meter above ground. The turn table can rotate
360 degrees to determine the position of the maximum emission level. The antenna can move up and down
between 1 meter and 4 meters to find out the maximum emission level.

Both horizontal and vertical polarization of the antenna are set on measurement. In order to find the maximum
emission, all of the interface cables must be manipulated according to ANSI C63.10: 2013 on radiated
measurement.

6.4. Test Specification

According to FCC Part 15 Subpart C Paragraph 15.247.
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6.5. Test Result of Radiated Emission Band Edge

Site :CB4-H
Condition :3m ,Horizontal
Mode :11b_TX_2412MHz

Test by  :Cyril

Level (dBuVim)

105.0|

90.0)

750 FCC_15.247_PK

1

60.0)

45.0

3040

15.0)

2310 2350. 2390. 2430. 2470. 2510
Frequency (MHz)
No. Frequency Level Limit Over Read Factor Remark
Line Limit Level
MHz dBuV/m dBuV/m 13 dBuv dB

1 2389.130 61.39 74 -12.61 48.77 12.62 Peak

2 2413.768 112.03 R 99.40 12.63 Peak
Note:

1. Level = Read Level + Factor

2. Factor = Antenna- Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.

Site :CB4-H
Condition :3m sHorizontal
Mode :11b_TX_2412MHz

Test by  :Cyril

Level (dBuVim)

15.0)
2310 2350. 2390. 2430. 2470. 2510
Frequency (MHz)
No. Frequency Level Limit Over Read Factor Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuV 13

1 2399 36.54 54.00 -17.46 23.44 13.1@ Average

2 2414.638 108.88  ------  ------ 95.77 13.11 Average
Note:

1. Level = Read Level + Factor

. Factor = Antenna- Factor + Cable Loss - Preamp Factor

. Over Limit = Level - Limit Line

. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.

W

1. Level = Read Level + Factor

2. Factor = Antenna- Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.

. The other emission levels were very low against the limit.

w

5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit
Site 1CBA-H Site 1C84-H
Condition :3m  ,VERTICAL Condition :3m  ,VERTICAL
Mode +11b_TX_2412MHz Mode 1b_TX_2412MHz
Test by  :Cyril Test by  :Cyril
Level (dBuVim) Level (dBuVim)
105.0) 105.0 2
90.0 90.0|
75.0 75.0
1
60.0 FCC_15.247_AV.
45.0|
30.0
15.0)
2310 2350. 2390. 2430. 2470. 2510 2310 2350. 2390. 2430. 2470. 2510
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark No. Frequency  Llevel  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuV/m  dBuV/m a8 dBuv a8 MHz dBuV/m  dBuV/m a8 dBuV a8
1 239.000 65.53  74.08 52.92 12.61  Peak 1 239.000 36.20  54.00  -17.80 23.59 12.61  Average
2 2413.478  185.58 ------ 92.95 12.63  Peak 2 2414.638 102,26 ------ R 89.63 12.63  Average
Note:

Note:

1. Level = Read Level + Factor

. Factor = Antenna- Factor + Cable Loss - Preamp Factor

. Over Limit = Level - Limit Line

. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.

5. The other emission levels were very low against the limit

awn
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Report No. :  2180959R-RFUSWL2V01 > DE KRA

Site :CBA-H Site :CB4-H
Condition :3m  ,Horizontal Condition :3m  ,Horizontal
Mode :11b_TX_2437MHz Mode 1b TX_2437MHz
Test by  :Cyril Test by  :Cyril
Level (dBuV/m) 1 Level (dBuVim)
105.0| 105.0}
90.0 90.0
750 FCC_15.247_PK 75.0)

60.0 1 60.0 FCC_15.247_AV
450 5.0
|
300) 30,0
15.0) 150
2310 2350. 2390. 2430. 2470. 2510 2310 2350. 2390. 2430. 2470. 2510
Frequency (MHz) Frequency (MHz)
Mo. Frequency  Level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuV/m dBuV/m dB dBuVv dB MHz dBuV/m dBuV/m dB dBuV dB
1 2389.710 51.67 -22.33 39.06 12.61 Peak 1 2389.710 32,95 54.00 20.34 12,61 Average
2 2438.696  109.36  ------  ----o- 96.66 12.76  Peak 2 2439.565  105.76  ------ 93.85 12.71  Average
3 2486.232 55.31 -18.69 42.54 12.77 Peak 3 2483.623 37.58 54.00 24,81 12.77 Average
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna- Factor + Cable Loss - Preamp Factor 2. Factor = Antenna- Factor + Cable Loss - Preamp Factor
3. Over Limit - Level - Limit Line 3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit. to comply with AVG limit.
5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
Site :CB4-H
Condition :3m  ,Vertical
Mode :11b_TX_2437MHz
Test by  :Cyril
Level (dBuVim) 4z0Level (dBuVim)
105.0 105.0) 2
90.0) 90.0
%) S — FCC_15.247 PK 75.0)
60.0 1 FCC_15.247_AV.
450
300)
15.0)
2310 2350 2300. 2430 2470. 2510 2310 2350, 2390 2430. 2470 2510
Frequency (MHz) Frequency (MHz)
No. Frequency Level Limit Over Read Factor Remark No. Frequency Level Limit Over Read Factor Remark
Line Limit Level Line Limit Level
MHz dBuV/m  dBuV/m a8 dBuv B MHz dBuV/m  dBuV/m B dBuV a8
1 2389.600 55.14  74.80  -18.86 42.53 12.61  Peak 1 2390.000 31.70  54.00 19.89 12.61  Average
2 2438.800 105.25  ------ 92.55 12.70 Peak 2 2439800 102,02  ------ 89.31 12,71 Average
3 2484.400 57.14  74.80  -16.86 44.37 12.77  Peak 3 2484.000 32.78  s54.00 20.01 12.77  Average
lote: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna- Factor + Cable Loss - Preamp Factor 2. Factor = Antenna- Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit. to comply with AVG limit.
5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
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Report No. :  2180959R-RFUSWL2V01

D DEKRA

Site :CB4-H
Condition :3m ,Horizontal
Mode :11b_TX_2462MHz

Test by  :Cyril

Level (dBuVim)

P
105.0|
90.0)
750 FCC_15.247_PK
60.0)
45.0
3040
15.0)
2310 2350. 2390. 2430. 2470. 2510
Frequency (MHz)
No. Frequency Level Limit Over Read Factor Remark
Line Limit Level
MHz dBuV/m dBuV/m 13 dBuv dB
1 2463.600 110.99 ------ ------ 98.24 12.75 Peak
2 2485.600 65.06 74.00 -8.94 52.29 12.77 Peak
Note:

1. Level = Read Level + Factor

2. Factor = Antenna- Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.

Site :CBA-H
Condition :3m  ,Horizontal
Mode 1b_TX_2462MHz
Test by  :Cyril

Level (dBuVim)

2310 2350. 2390. 2430. 2470. 2510
Frequency (MHz)
No. Frequency Level Limit Over Read Factor Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuV 13
1 2464.200 107.17  ------ ------ 94.42 12.73 Average
2 2483 .800 39.68 54.00 -14.32 26.91 12.77 Average

Note:

1. Level = Read Level + Factor

2. Factor = Antenna- Factor + (able Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.

Note:

1. Level = Read Level + Factor

2. Factor = Antenna- Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The peak result complies with AVG limit, AVG result is deemed

to comply with AVG limit.
. The other emission levels were very low against the limit.

w

5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
Site :CB4-H
Condition :3m  ,Vertical
Mode :11b_TX_2462MHz
Test by  :Cyril
Level (dBuVim) Level (dBuVim)
105.0) 1 105.0) 4
FCC_15.247_PK
FCC_15.247_ AV
2310 2350 2390. 2430 2470. 2510 2310 2350 2390, 2430. 2470 2510
Frequency (MHz) Frequency (MHz)
No. Frequency Level Limit Over Read Factor Remark Ho. Frequency Level Limit Over Read Factor Remark
Line Limit Level Line Limit Level
MHz dBuV/m  dBuV/m dB dBuv d8 MHz dBuV/m  dBuV/m d8 dBuV dB
1 2460.600  185.10 ------  ------ 92.35 12.75  Peak 1 2461.200  101.47  ------ 88.72 12.75  Average
2 2486.800 61.57 -12.43 48.79 12.78 Peak 2 2483.600 35.83 54.00 -18.15 23.08 12.77 Average

Note:

1. Level = Read Level + Factor

. Factor = Antenna- Factor + Cable Loss - Preamp Factor

. Over Limit = Level - Limit Line

. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.

5. The other emission levels were very low against the limit.

awn
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Report No. :  2180959R-RFUSWL2V01

D DEKRA

Site :CBA-H
Condition :3m  ,Horizontal
Mode :11g_TX_2412MHz

Test by  :Cyril

Level (dBuVim)

Site :CBA-H

Condition :3m  ,Horizontal
Mode 1g_TX_2412MHz
Test by :Cyril

Level (dBuVim)

w

105 105.0)
90.0) 0.0
L7 [ FCC_15.267_PK. 150
1
60.0 60.0 FCC_15.247_AV
450 5.0
300) 30,0
15.0) 150
2310 2350. 2390. 2430. 2470. 2510 2310 2350. 2390. 2430. 2470. 2510
Frequency (MHz) Frequency (MHz)
Mo. Frequency  Level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuV/m dBuV/m dB dBuVv dB MHz dBuV/m dBuV/m dB dBuV dB
1 2389.800 66.10 74.00 -7.9@ 53.49 12.61 Peak 1 2390.000 48.78 54.00 -5.22 36.17 12,61 Average
2 2418.860  113.79  ------  --ooo- 101.14 12.65  Peak 2 2415200  104.21  ------  ----o- 91.58 12.63  Average
lote: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna- Factor + Cable Loss - Preamp Factor 2. Factor = Antenna- Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit. to comply with AVG limit.
5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
Site :CB4-H
Condition :3m  ,Vertical
Mode :11g_TX_2412MHz
Test by  :Cyril
Level (dBuVim) Level (dBuVim)
105.0 105.0)
2
90.0) 90.0
750 FCC_15.247_PK 5.0
60.0 1 FCC_15.247_AV.
450
300)
15.0)
2310 2350 2300. 2430 2470. 2510 2310 2350, 2390 2430. 2470 2510
Frequency (MHz) Frequency (MHz)
No Frequency Level Limit Over Read Factor Remark No. Frequency Level Limit Over Read Factor Remark
Line Limit Level Line Limit Level
MHz dBuV/m  dBuV/m a8 dBuv B MHz dBuV/m  dBuV/m B dBuV a8
1 2389.400 55.24  74.80  -18.76 42.63 12.61  Peak 1 2390.000 40.58 54.80  -13.42 27.97 12.61  Average
2 2419.400 105.21  ------ —---—- 92.56 12.65 Peak 2 2419, 000 95.81  ------ - 83.16 12.65 Average
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna- Factor + Cable Loss - Preamp Factor 2. Factor = Antenna- Factor + Cable Loss - Preamp Factor
3. Over Limit - Level - Limit Line 3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed

to comply with AVG limit.

. The other emission levels were very low against the limit.

to comply with AVG limit.
5. The other emission levels were very low against the limit.
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Report No. :  2180959R-RFUSWL2V01

Site :CBA-H
Condition :3m  ,Horizontal
Mode :11g_TX_2437MHz

Test by  :Cyril

Level (dBuVim)

105.0)
900
750 FCC_15.247_PK
600
450 1
300
150
2310 2350. 2390. 2430, 2470. 2510
Frequency (MHz)
No. Frequency  Level  Limit Over Resd  Factor  Remark
Line Limit Level
""""" W | dBavm  dBam @ aew e

1 2389.600 44.88
2 2432.600 110.66
3 2485.400 48.80

-29.12 32.27 12.61
,,,,,, 97.98 12.68
-25.20 36.83 12.77

Note:

1. Level = Read Level + Factor

2. Factor = Antenna- Factor + Cable Loss - Preamp Factor

3. Over Limit Level - Limit Line

4. The peak result complies with AVG limit, AVG result is deemed

to comply with AVG limit.

Peak
Peak
Peak

Site :CBA-H

Condition :3m  ,Horizontal
Mode 1g_TX_2437MHz
Test by :Cyril

Level (dBuVim)

FCC_15.247_AV

45.0
30.0)
15.0)
2310 2350. 2390. 2430. 2470. 2510
Frequency (MHz)
No. Frequency Level Limit Over Read Factor Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuV 13

1 2398.000 34.48 54.00
2 2429.600 100.99  ------
3 2483.800 37.29 54.00

21.87 12.61 Average
88.31 12.68 Average
24.52 12.77 Average

Note:

1. Level = Read Level + Factor

. Factor = Antenna- Factor + Cable Loss - Preamp Factor

. Over Limit = Level - Limit Line

. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.

awe

5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit
Site :CBA-H
Condition :3m  ,Vertical
Mode :11g_TX_2437MHz
Test by  :Cyril
Level (dBuVim) Level (dBuVim)
105.0 105.0)
2
90.0 90.0|
750 FCC_15.247_PK 5.0
60.0 FCC_15.247_AV.
450 it
30.0
15.0)
2310 2350. 2390. 2430. 2470. 2510 2310 2350. 2390. 2430. 2470. 2510
Frequency (MHz) Frequency (MHz)
No. Frequency  Llevel  Linmit Over Read  Factor  Remark No. Frequency  Llevel  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuV/m  dBuV/m a8 dBuv B MHz dBuV/m  dBuV/m B dBuV a8
1 2389.400 43.61  74.00 31.00 12.61  Peak 1 2389.600 32.38  s54.00 19.69 12.61  Average
2 2432.200  104.49  ------ 91.81 12.68  Peak 2 2443.400 94.44 oo 81.73 12.71  Average
3 2485.600 45.55  74.00 32.78 12.77  Peak 3 2483.600 33.32 s4.00 20.55 12.77  Average
lote: Note:

1. Level = Read Level + Factor

2. Factor Antenna- Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.

. The other emission levels were very low against the limit.

w

1. Level = Read Level + Factor

. Factor = Antenna- Factor + Cable Loss - Preamp Factor

. Over Limit = Level - Limit Line

. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.

5. The other emission levels were very low against the limit

oW
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Report No. :  2180959R-RFUSWL2V01

D DEKRA

Site :CBA-H
Condition :3m  ,Horizontal
Mode :11g_TX_2462MHz

Test by  :Cyril

Level (dBuVim)

1
105.0|

90.0)

L I e B m— »-15.241_PK

60.0)

45.0

3040

15.0)

2310 2350. 2390. 2430. 2470. 2510
Frequency (MHz)
No. Frequency Level Limit Over Read Factor Remark
Line Limit Level
MHz dBuV/m dBuV/m 13 dBuv dB

1 2457.600 112,51 - - 99.77 12.74 Peak

2 2484.600 78.25 74.00 -3.75 57.48 12.77 Peak
Note:

1. Level = Read Level + Factor

2. Factor = Antenna- Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.

Site :CBA-H
Condition :3m  ,Horizontal
Mode 1g_TX_2462MHz
Test by :Cyril

Level (dBuVim)

105.0 1
90.0)
75.0)
60.0)
45.0
30.0)
15.0)
2310 2350. 2390. 2430. 2470. 2510
Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level
""""" wa | dsavm  da/m @ @ @
1 2454.800 103.86  ------  ------ 90.31 12.73 Average
2 2483.600 52.34  54.00 -1.66 39.57 12.77  Average

Note:

1. Level = Read Level + Factor

2. Factor = Antenna- Factor + (able Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.

5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
Site :CB4-H
Condition :3m  ,Vertical
Mode :11g_TX_2462MHz
Test by  :Cyril
Level (dBuVim) Level (dBuVim)
1
105.0) 105.0) ;
FCC_15.247_PK
FCC_15.247_ AV
2310 2350 2390. 2430 2470. 2510 2310 2350 2390, 2430. 2470 2510
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark No. Frequency  level  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuV/m  dBuV/m dB dBuv d8 MHz dBuV/m  dBuV/m d8 dBuV dB
1 2455.800  185.61 ------  ------ 92.86 12.75  Peak 1 2454.800 9.10  ------ 83.35 12.75  Average
2 2483.600 55.63 -18.37 42.86 12,77 Peak 2 2483.600 41.14 54,08 -12.86 28.37 12,77 Average

Note:

1. Level = Read Level + Factor

2. Factor = Antenna- Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The peak result complies with AVG limit, AVG result is deemed

to comply with AVG limit.
. The other emission levels were very low against the limit.

w

Note:

1. Level = Read Level + Factor

. Factor = Antenna- Factor + Cable Loss - Preamp Factor

. Over Limit = Level - Limit Line

. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.

5. The other emission levels were very low against the limit.

awn
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Report No. :  2180959R-RFUSWL2V01

D DEKRA

Site :CB4-H
Condition :3m ,Horizontal
Mode :11n20_TX_2412MHz

Test by  :Cyril

Level (dBuVim)

105.0|

90.0)

750 FCC_15.247_PK

1

60.0)

45.0

3040

15.0)

2310 2350. 2390. 2430. 2470. 2510
Frequency (MHz)
No. Frequency Level Limit Over Read Factor Remark
Line Limit Level
MHz dBuV/m dBuV/m 13 dBuv dB

1 2389.400 66.11 74.00 -7.89 53.%0 12.61 Peak

2 2415.800 112,17 - - 99.54 12.63 Peak
Note:

1. Level = Read Level + Factor

2. Factor = Antenna- Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.

Site :CB4-H

Condition :3m  ,Horizontal
Mode 1n2@_TX 2412MHz
Test by  :Cyril

Level (dBuVim)

FCC_15.247_AV

45.0

30.0)

15.0)

2310 2350. 2390. 2430. 2470. 2510
Frequency (MHz)
No. Frequency Level Limit Over Read Factor Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuV 13

1 2398.000 48.42 54.00 -5.58 35.81 12.61 Average
2 2418.600 102.35  ------ ------ 89.78 12.865 Average

Note:

1. Level = Read Level + Factor

2. Factor = Antenna- Factor + (able Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.

to comply with AVG limit.
. The other emission levels were very low against the limit.

w

5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
Site :CB4-H :CB4-H
Condition :3m  ,Vertical m ,Vertical
Mode :11n26_TX_2412MHz 1n20_TX_2412MHz
Test by  :Cyril Test by  :Cyril
Level (dBuVim) Level (dBuVim)
105.0 105.0]
2
90.0 90.0)
ol — FCC_15.247_PK. 75.0
60.0) 1
FCC_15.247 AV
450
300
15
2310 2350 2300 2430 2470. 2510 2310 2350, 2390 2430. 2470 2510
Frequency (MHz) Frequency (MHz)
No. Frequency Level Limit Over Read Factor Remark No. Frequency Level Limit Over Read Factor Remark
Line Limit Level Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB MHz dBuV/m dBuV/m dB dBuV dB
1 2389.600 59.35 74.00 -14.65 46.74 12.61 Peak 1 2390. 000 42.15 54.00 -11.85 29.54 12.61 Average
2 2419.800 105.11  ------  —---—- 92.46 12.65 Peak 2 2418.800 95.25  ------ - 82.60 12.65 Average
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna- Factor + Cable Loss - Preamp Factor 2. Factor = Antenna- Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed

to comply with AVG limit.
5. The other emission levels were very low against the limit.
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Report No. :  2180959R-RFUSWL2V01

Site :CB4-H
Condition :3m ,Horizontal
Mode :11n20_TX_2437MHz

Test by  :Cyril

Level (dBuVim)

Site :CB4-H
Condition :3m  ,Horizontal
Mode 1n2@_TX 2437MHz
Test by  :Cyril

Level (dBuVim)

1. Level = Read Level + Factor

2. Factor Antenna- Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.

. The other emission levels were very low against the limit.

w

105.0] 105.0) 3
90.0| 90.0
750| FCC_15.247_PK 750
60.0| | 60.0 FCC_15.247_AV
45.0| 45.0)
300 300
15.0) 15.0
2310 2350, 2390. 2430, 2470. 2510 2310 2350, 2390, 2430. 2470, 2510
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark Wo. Frequency  level  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuV/m dBuV/m 13 dBuv dB MHz dBuV/m dBuV/m dB dBuV dB
1 2389.600 52.34 74.00 -21.66 39.73 12.61 Peak 1 2398.000 34.31 54.00 21.79 12.61 Average
2 2437.680  111.38 98.68 12.78  Peak 2 2437.400 98.84  ------ 86.14 12,70 Average
3 2486.200 68.57 55.80 12.77 Peak 3 2483.600 37.86 54.00 25.09 12.77 Average
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna- Factor + Cable Loss - Preamp Factor 2. Factor = Antenna- Factor + Cable Loss - Preamp Factor
3. Over Limit - Level - Limit Line 3. Over Limit - Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit. to comply with AVG limit.
5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
Site :CB4-H 1CB4-H
Condition :3m  ,Vertical m ,Vertical
Mode :11n26_TX_2437MHz 1n20_TX_2437MHz
Test by  :Cyril Test by  :Cyril
Level (dBuVim) Level (dBuVim)
105.0) 105.0)
2
90.0) 90.0
75.0) FCC_15.247_PK. 75.0
60.0 FCC_15.247_AV.
450 1
30.0]
15.0]
2310 2350 2390. 2430 2470. 2510 2310 2350 2390, 2430. 2470 2510
Frequency (MHz) Frequency (MHz)
No. Frequency Level Limit Over Read Factor Remark Ho. Frequency Level Limit Over Read Factor Remark
Line Limit Level Line Limit Level
MHz dBuV/m  dBuV/m dB dBuv d8 MHz dBuV/m  dBuV/m d8 dBuV dB
1 2389.600 43.58  74.08 30.97 12.61  Peak 1 2390.000 32.86  54.00 19.45 12.61  Average
2 2438.800 104.03  ------ 91.33 12.70 Peak 2 2439.800 94.45  ------ 81.74 12.71 Average
3 2485.200 45.41  74.08 32.64 12.77  Peak 3 2483.800 33.69  54.00 20.92 12.77  Average
lNote: Note:

1. Level = Read Level + Factor

. Factor = Antenna- Factor + Cable Loss - Preamp Factor

. Over Limit = Level - Limit Line

. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.

5. The other emission levels were very low against the limit

oW
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Report No. :  2180959R-RFUSWL2V01

D DEKRA

Site :CB4-H
Condition :3m ,Horizontal
Mode :11n20_TX_2462MHz

Test by  :Cyril

Level (dBuVim)

.
105.0|
90.0)
75.0) FOR 15.247_PK
60.0)
45.0
3040
15.0)
2310 2350. 2390. 2430. 2470. 2510
Frequency (MHz)
No. Frequency Level Limit Over Read Factor Remark
Line Limit Level
MHz dBuV/m dBuV/m 13 dBuv dB
1 2462.200 114.56  ------ ------ 101.80 12.76 Peak
2 2483.800 73.68 74.00 -8.32 68.91 12.77 Peak
Note:

1. Level = Read Level + Factor

2. Factor = Antenna- Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.

Site :CB4-H

Condition :3m  ,Horizontal
Mode 1n2@_TX 2462MHz
Test by  :Cyril

Level (dBuVim)

105.0 1
90.0)
75.0)
60.0
45.0
30.0)
15.0)
2310 2350. 2390. 2430. 2470. 2510
Frequency (MHz)
No. Frequency Level Limit Over Read Factor Remark
Line Limit Level
""""" wa | dsavm  da/m @ @ @
1 2462.400 101.46 ------  ------ 88.70 12.76 Average
2 2483 .600 53.23 54.00 -8.77 48.46 12.77 Average

Note:

1. Level = Read Level + Factor

2. Factor = Antenna- Factor + (able Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.

5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
Site 1CBA-H 1C84-H
Condition :3m  ,Vertical m ,Vertical
Mode +11n26_TX_2462MHz 1n20_TX_2462MHz
Test by  :Cyril Test by  :Cyril
Level (dBuVim) Level (dBuVim)
105.0) 105.0 ;
90.0 90.0|
50 FOC_15.247_PK 750
60.0 FCC_15.247_AV.
45.0|
30.0
15.0)
2310 2350. 2390. 2430. 2470. 2510 2310 2350. 2390. 2430. 2470. 2510
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark No. Frequency  Llevel  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuV/m  dBuV/m a8 dBuv a8 MHz dBuV/m  dBuV/m a8 dBuV a8
1 2454.400  105.67 ------  ---oe- 92.93 12.74  Peak 1 2454.600 95.81  ------ 83.07 12.74  Average
2 2484.400 61.41 12,59 48.64  12.77  Peak 2 2483.600  44.49  54.90 -9.51 31.72 12.77  Average
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna- Factor + Cable Loss - Preamp Factor 2. Factor = Antenna- Factor + Cable Loss - Preamp Factor
3. Over Limit - Level - Limit Line 3. Over Limit - Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit. to comply with AVG limit.
5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
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Site :CBA-H Site :CBA-H
Condition :3m ,Horizontal Condition :3m ,Horizontal
Mode :11n48_TX_2422MHz Mode 1n40_TX_2422MHz
Test by  :Cyril Test by  :Cyril
Level (dBuvim) Level (dBuvim)
105 105.0)
2
90.0) 0.0
750 FCC_15.247_PK 750
60.0 60.0 FCC_15.247_AV
45.0| 45.0)
AN A AR Ty St o g
300) 30,0
15.0) 150
2310 2350. 2390. 2430. 2470. 2510 2310 2350. 2390. 2430. 2470. 2510
Frequency (MHz) Frequency (MHz)
Mo. Frequency  Level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuV/m dBuV/m dB dBuVv dB MHz dBuV/m dBuV/m dB dBuV dB
1 2389.600 69.39 74.00 -4.61 56.78 12.61 Peak 1 2390.000 50.28 54.00 -3.72 42.94 7.34 Average
2 2420.200  108.61 ------  ------ 95.96 12.65  Peak 2 2420.400 94.20  ----en eoeo- 86.86 7.34  Average
lote: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna- Factor + Cable Loss - Preamp Factor 2. Factor = Antenna- Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit. to comply with AVG limit.
5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
Site :CB4-H :CB4-H
Condition :3m  ,Vertical m ,Vertical
Mode :11n40_TX_2422MHz 1n40_TX_2422MHz
Test by  :Cyril Test by  :Cyril
Level (dBuVim) Level (dBuVim)
105.0 105.0)
2
90.0) 90.0
750 FCC_15.247_PK. 75.0)
60.0 60.0 FCC_15.247_AV.
450 50
TSI ——————
300) 30.0
15.0) 150
2310 2350 2300. 2430 2470. 2510 2310 2350, 2390 2430. 2470 2510
Frequency (MHz) Frequency (MHz)
No. Frequency Level Limit Over Read Factor Remark No. Frequency Level Limit Over Read Factor Remark
Line Limit Level Line Limit Level
MHz dBuV/m  dBuV/m a8 dBuv B MHz dBuV/m  dBuV/m B dBuV a8
1 2389.600 68.19  74.00 -5.81 55.58 12.61  Peak 1 2390.000 47.07  s54.80 39.73 7.34  Average
2 2438.400 106.38  ------ 93.68 12.70 Peak 2 2438.600 91.77  ------ 84.34 7.37 Average
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna- Factor + Cable Loss - Preamp Factor 2. Factor = Antenna- Factor + Cable Loss - Preamp Factor
3. Over Limit - Level - Limit Line 3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit. to comply with AVG limit.
5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
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Site :CBA-H Site :CB4-H
Condition :3m  ,Horizontal Condition :3m  ,Horizontal
Mode :11n46_TX_2437MHz Mode 1nd@_TX_2437MHz
Test by  :Cyril Test by  :Cyril
Level (dBuV/m) Level (dBuVim)
105.0| 105.0} 7
90.0 90.0
750 FCC_15.247_PK 75.0)
3
600 1 60.0)
45.0) 45.0)
30.0 30.0
15.0 15.0
2310 2350. 2390. 2430. 2470. 2510 2310 2350. 2390. 2430. 2470. 2510
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuV/m  dBuV/m ds dBuv B MHz dBuv/m  dBuV/m B dBuvV ds
1 2388.800 58.03  74.88  -15.97 45.41 12.62  Peak 1 2389.800 41.82  54.00 29.21 12.61  Average
2 2454.000  108.42 95.68 12.74  Peak 2 2453.400 99.22 - 86.48 12.74  Average
3 2484.000 64.36 51.59 12.77  Peak 3 2483.600 48.87  54.00 36.10 12.77  Average
lNote: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna- Factor + Cable Loss - Preamp Factor 2. Factor = Antenna- Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit - Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit. to comply with AVG limit.
5. The other emission levels were very low against the limit. 5. The other emission levels were very low sgainst the limit.
Site :(BA-H :CB4-H
Condition :3m  ,Vertical m ,Vertical
Mode :11n46_TX_2437MHz 1nd@_TX_2437MHz
Test by  :Cyril Test by  :Cyril
Level (dBuVim) Level (dBuVim)
105.0) 1050
2
90.0 90.0|
750 FCC_15.247_PK 75,0
600 1 60.0 FCC_15.247_ AV
45.0| 45.0
30.0 30.0
15.0) 15.0
2310 2350. 2390. 2430. 2470. 2510 2310 2350. 2390. 2430. 2470. 2510
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuV/m  dBuV/m dB dBuv B MHz dBuV/m  dBuV/m B dBuvV dB
1 2389.600 54.33  74.88  -19.67 41.72 12.61  Peak 1 2390.000 40.38  54.00 27.77 12.61  Average
2 2435.600  104.48 - 91.78 12.7@  Peak 2 2435.200 95.20 - 82.60 12.69  Average
3 2483.600 54.92  74.88  -19.@8 42.15 12.77  Peak 3 2483.600 41.26  54.00 28.49 12.77  Average
lNote: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna- Factor + Cable Loss - Preamp Factor 2. Factor = Antenna- Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit. to comply with AVG limit.
5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
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Site :CB4-H Site :CB4-H
Condition :3m  ,Horizontal Condition :3m  ,Horizontal
Mode :11n48_TX_2452MHz Mode 1nd@_TX_2452MHz
Test by  :Cyril Test by :Cyril
Level (dBuV/m) Level (dBuVim)
1
105.0] 105.0) 4
90.0| 90.0
[£7.| [ S FCC_15.247_PK 750
60.0) 60.0
45.0| 45.0)
300 300
15.0) 15.0
2310 2350, 2390. 2430, 2470. 2510 2310 2350, 2390, 2430. 2470, 2510
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark Wo. Frequency  level  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuV/m  dBuV/m dB dBuv d8 MHz dBuv/m  dBuV/m d8 dBuV dB
1 2457.400  106.70 ------  --—--- 93.95 12,75 Peak 1 2459.200 97.36  ------ ----e- 84.62 12,74 Average
2 2485.000 69.14  74.08 -4.86 56.37 12.77  Peak 2 2483.800 53.45  54.00 -8.55 40.68 12.77  Average
lNote: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna- Factor + Cable Loss - Preamp Factor 2. Factor = Antenna- Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit. to comply with AVG limit.
5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
Site :CB4-H :CB4-H
Condition :3m  ,Vertical m ,Vertical
Mode :11n48_TX_2452MHz 1n40_TX_2452MHz
Test by  :Cyril Test by  :Cyril
Level (dBuVim) Level (dBuVim)
105.0) 1 1050
1
90.0) 90.0
759 FCC_15.247_PK. 75.0
60.0] 60.0
450 450 \-_
30.0] 30.0
15.0] 150
2310 2350 2390. 2430 2470. 2510 2310 2350 2390, 2430. 2470 2510
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark No. Frequency  level  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuV/m  dBuV/m dB dBuv d8 MHz dBuV/m  dBuV/m d8 dBuV dB
1 2437.200  183.82 ------  ------ 91.12 12.78  Peak 1 2436.000 94.42  ------ 81.72 12.70  Average
2 2483.800 63.73 -10.27 50.96 12,77 Peak 2 2483.600 48.94  54.00 -5.86 36.17 12,77 Average
lNote: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna- Factor + Cable Loss - Preamp Factor 2. Factor = Antenna- Factor + Cable Loss - Preamp Factor
3. Over Limit - Level - Limit Line 3. Over Limit - Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit. to comply with AVG limit.
5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
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7. Occupied Bandwidth & DTS Bandwidth
71. Test Setup

Spectrum Analyzer

=T
11 oo EUT

Non-Conducted
Table

b Ground Reference Plane

7.2. Test Limit

The 6 dB bandwidth: > 500 kHz.
Occupied Bandwidth: NA

7.3. Test Procedures

The EUT was setup according to ANSI C63.10: 2013; tested according to DTS test procedure of KDB 558074
D01 V05r02 for compliance to FCC 47CFR 15.247 requirements.

7.4. Test Specification

According to FCC Part 15 Subpart C Paragraph 15.247.
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7.5. Test Result of Occupied Bandwidth

. Frequency Occupit(a&ﬁ:; dwidth Limit
Modulation Channel (MHz) o e (MHz) Result
1 2412 12.388 12.308 - Pass
802.11b 6 2437 12.188 12.308 - Pass
1" 2462 12.308 12.308 - Pass
1 2412 16.823 17.103 - Pass
802.11g 6 2437 16.703 16.863 - Pass
1" 2462 16.983 16.943 - Pass
1 2412 17.782 17.822 - Pass
802.11n (20MHz) 6 2437 17.782 17.662 - Pass
1" 2462 17.742 17.822 - Pass
2422 37.243 36.763 - Pass
802.11n (40MHz) 6 2437 36.683 36.204 - Pass
9 2452 36.284 36.923 - Pass
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Spectrum plot of maximum value
802.11b/Ant. 0 /2412 MHz

802.11g/Ant. 1/2412 MHz

L L
Ref Level 20.00 dBm Offsel 0.50 05 w RBW 200 kHz Ref Level 20.00 dBm OMSel 050 dB e RBW 300 ks
o ALL 0 de SWT 378 ps @ VBW  1MH:  Mode suto FFT o ALL 0 dE SWT 378 ps e VBW  1MHz  Mode Auto FFT
Count 100/100 Count 100/100
R R
10 d 10 d -
e e iy
o
10 10 7
-20 63 -20 g3
) 7
| | /
a0 . a0
\
0 i e | P
\,%P‘/\ s0d
60 di -60 d
=70 df =70 di
CF 2.412 GHz 1001 pts Span 40.0 MHz CF 2.412 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value Y-value |__Function Function Result Type | Ref | Trc | X-value Y-value | Function Function Result
M1 1 2.413998 GHz 1.55 dem M1 1 2.419512 GHz -0.35 dém
T1 1 2.4058462 GHz -11.02 dem occ Bw 12387612388 MHz T1 1 2.4034086 GHz -8.74 dém QCC Bw 17.102897103 MHz
T2 1 2.4182338 GHz -11.68 dem T2 1 2.4205115 GHz -8.06 dém
il ) [ EECEEEE ) )i L EECEEEE ]
Date: 30 AUG 2021 15:31:49

Date: 30.ALG.2021 16:07:55

802.11n (20MHz) / Ant. 1 / 2412 MHz 802.11n (40MHz) / Ant. 0 / 2422 MHz

= W -
Ref Level 20.00 dBm Offsel 0.50 05 w RBW 200 kHz Ref Level 20.00 dBm OMsel 050 dB e RBW L MH:
e 0 dE SWT 378 ps e VBW  1MHz  Mode Auto FFT o ALt 0 de  SWT 1ms @ VBW 2MH:  Mode Auto Swesp
Count 100/100 Count 100/100
R R
M1[1] M1[1]
10 - = 10 o
B . 1710 1
0 o8 B s T = X e
10 - 10 3
-20 08 . T 20 08 - =
7 [ -. P [ i v
s | k el | iy ey
a0 7 30 i — 5
- M ol i
-50 d -50 di
-60 d -60 di
=70 d -70 di
CF 2.412 GHz 1001 pts Span 40.0 MHz CF 2.422 GHz 1001 pts Span 80.0 MHz
Marker Marker
Type | Ref | Tre | X-value Y-value | Function Function Result Type | Ref | Tre | X-value Y-value | Function Function Result
M1 1 2.419233 GHz 0.54 dBm M1 1 2.438863 GHz 6.87 dBm
T1 1 2.4031289 GHz -6.74 dBm Occ Bw 17822177822 MHz T1 1 2.4035385 GHz -1.53 dBm Occ B 37.242757243 MHz
T2 1 2.420951 GHz -7.64 dBm T2 1 2.4407812 GHz -1.58 dBm
Date: 30.AUG.2021 16:19:36

Date: 30.AUG.2021 16:49.38
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7.6. Test Result of DTS Bandwidth

Frequenc DTS Bandwidth Limit
Modulation Channel (I\q/IHz) y s (MHz) — (MH2) Result
1 2412 10.070 10.070 =0.50 Pass
802.11b 6 2437 10.030 9.590 =0.50 Pass
11 2462 9.590 10.070 =0.50 Pass
1 2412 16.304 16.304 =0.50 Pass
802.11g 6 2437 15.904 16.304 =0.50 Pass
11 2462 15.744 16.304 =0.50 Pass
1 2412 17.263 17.023 =0.50 Pass
802.11n (20MHz) 6 2437 17.303 17.023 =0.50 Pass
11 2462 16.344 17.503 =0.50 Pass
2422 35.884 35.644 =0.50 Pass
802.11n (40MHz) 6 2437 35.644 35.085 =0.50 Pass
9 2452 35.085 35.485 =0.50 Pass
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Spectrum plot of worst value
802.11b /Ant. 1/2437 MHz

802.11g / Ant. 0 / 2462 MHz

=g
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Type | Ref | Trc | X-value | Y-value |__Function | Function Result Type | Ref | Trc | X-value Y-value | _Function | Function Result
M1 1 2.4324046 GHz -4.24 dBm M1 1 2.4537682 GHz -7.11 dBém
D2 M1 1 9.5904 MHz 2,53 de o2 M1 1 15.7443 MHz 3.55 de
M3 1 2.439517 GHz 2.72 dem M3 1 2.454527 GHz -0.39 dém
il ) (| EEEEEEEN ) )i L EEEEEEE ]
Date: 30 AUG 2021 15:40:04

Date: 30.AUG.2021 15:54:32

802.11n (20MHz) / Ant. 0 / 2462 MHz 802.11n (40MHz) / Ant. 1 / 2437 MHz
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Type | Ref | Tre | X-value Y-value | Function | Function Result Type | Ref | Tre | X-value Y-value | Function | Function Result
M1 1 2.4531688 GHz -8.63 dBm M1 1 2.4194176 GHz -B8.29 dBm
D2 M1 1 16,3437 MHz 5.37 dB D2 M1 1 35.0849 MHz 3.34 dB
M3 1 2.454527 GHz -0.41 dém M3 1 2.434522 GHz -1.60 dBm
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8. Maximum Power Spectral Density

8.1. Test Setup

Spectrum Analyzer

_Exlmm
(4 oo = EUT

Non-Conducted
Table

wp (Ground ReferencePlane ==

8.2. Test Limit

The peak power spectral density conducted from the intentional radiated to the antenna shall not be greater than

+8dBm in any 3kHz band during any time interval of continuous transmission.

8.3. Test Procedures

The EUT was setup according to ANSI C63.10: 2013; tested according to DTS test procedure of KDB 558074
D01 V05r02 for compliance to FCC 47CFR 15.247 requirements.

8.4. Test Specification

According to FCC Part 15 Subpart C Paragraph 15.247.
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8.5. Test Result of Maximum Power Spectral Density

Power Spectral Density .
Modulation Channel Frt(a&llj_'ezr;cy (dBm / 3kHz) ( dBr:I;n:;LHz) Result
Ant. 0 Ant. 1 Total
1 2412 -22.97 -22.50 -19.615 <7.699 Pass
802.11b 6 2437 -20.25 -20.68 -17.346 =7.699 Pass
11 2462 -21.06 -21.93 -18.360 =7.699 Pass
1 2412 -25.82 -25.82 -22.359 =7.699 Pass
802.11g 6 2437 -24.94 -26.71 -22.274 =7.699 Pass
11 2462 -24.79 -26.30 -22.019 =7.699 Pass
1 2412 -25.27 -25.78 -22.045 =7.699 Pass
802.11n (20MHz) 6 2437 -25.86 -26.29 -22.597 =7.699 Pass
1 2462 -25.21 -26.61 -22.381 =7.699 Pass
2422 -26.89 -25.39 -22.345 =7.699 Pass
802.11n (40MHz) 6 2437 -26.70 -27.02 -23.127 =7.699 Pass
2452 -28.39 -26.99 -23.904 =7.699 Pass
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Spectrum plot of worst value
802.11b /Ant. 0/ 2437 MHz

802.11g / Ant. 0 / 2462 MHz
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Appendix A

> Test Result of Radiated Emissions Co-location

30MHz~1GHz:

Site 1CB4-H
Condition :3m Horizontal
Mode :Co-location_WIFI_2.4G+Bandd8

Test by  :Cyril

Level {dBuVim)

FCC_CLASS_E

30 224, 806. 1000

18, 612,
Frequency (MHz)

No. Freguency  Level  Limit Over Read  Factor  Remark
Line Limit Level

Site 1CBA-H
Condition :3m Vertical
Mode :Co-location_WIFI_2.4G+Band48

Test by :Cyril

Level (dBuV/m}

FCC_CLASS_B_QP

30 224, 806. 1000

18, 612,
Frequency (MHz)
Frequency  Level  Limit Over Read  Factor  Remark

Line Limit Level

MHz dBuV/m dBuV/m dB dBuV dB

MHz dBuV/m dBuV/m dB dBuV dB
1 66.666 21.78 40.00 -18.22 26.22 -4.44 QP 1 70.255 23.31 40.00 -16.69 28.23 -4.92 QP
2 193.348 25.68  43.58  -17.90 32.05 -6.45 QP 2 193.348  22.73  43.50  -20.77 29.18 -6.45 QP
3 290.057 24.01  46.08  -21.99 26.82 -2.81 QP 3 333.460  26.52  46.80  -19.48 28.26 174
4 483.378 34.62 46.08  -11.38 32.73 1.89 QP 4 430,975  29.80  46.80  -16.20 28.88 0.92
B 531.878  43.55  46.00 -2.45  40.66 2.89 5 528774  34.47  46.80  -11.53 31.62 285 P
6 725.49% 30.76  46.08  -15.24  24.16 6.60 QP 6  676.795  31.32  46.80  -14.68 25.68 5.64 QP
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The emission under 36MHz was not included since 4. The emission under 30MHz was not included since
the emission levels are very low against the limit. the emission levels are very low against the limit.
5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
Site :(B4-H Site 1CBA-H
Condition :3m  ,Horizontal Condition :3m  ,Vertical
Mode :Co-location_WIFI_2.4G+Band48 Mode :Co-location_WIFI_2.4G+Band48
Test by  :Cyril Test by :Cyril
120Level (@Buvim) JpoLevel (@Buvim)
105 1050
90.0 a0
750 FCC_15.247_PK_HE 750 FCC_15.247_PK_HE
60.0 FCC_15.247_AV_HF 60.0 Pl FCC_15.247_AV_HF
5.0 50
300 300
150 150
1000 5800. 10600. 15400, 20200 25000 1000 5800. 10600. 15400. 20200 25000
Frequency (MHz) Frequency (MHz)
No. Frequency Level Limit Over Read Factor Remark No. Frequency Level Limit Over Read Factor Remark
Line Limit Level Line Limit Level
MHz dBuV/m  dBuV/m B dBuv MHz dBuV/m  dBuV/m
1 4824.000 53.71  54.00 -0.29 55.15 -1.44  Average 1 4824.680  51.49  54.00 -2.51 52.93 -1.44  Average
2 4824.000 56.77 7400 -17.23 58.21 -1.44  Peak 2 4824.006  54.33  74.80  -19.67 55.77 -1.44  Peak
3 7236.600  49.11  74.80  -24.89  42.72 6.39  Peak 3 7236.00  49.87  74.80  -24.13  43.48 6.39  Peak
4 7258.000  49.70  74.00  -24.32  43.23 6.47  Peak 4 7250.000  49.89  74.00  -20.11  43.42 6.47  Peak
5 9648.800 52.33  74.08  -21.67  40.85 11.48  Peak 5 9648.080  53.61  74.80  -20.39  42.13  11.48  Peak
6 10875.000 51.88  54.00 -2.12 38.06 13.82  Average 6 10875.080  51.53  54.00 -2.47 3771 13.82  Average
7 10875.800 54.46 74.08 -19.54 48.64 13.82 Peak 7 108875.000 54.23 74.00 -19.77 40.41 13.82 Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna- Factor + Cable Loss - Preamp Factor 2. Factor = Antenna- Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG Limit. to comply with AVG limit.
5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.

TEL : +886-3-582-8001
FAX : +886-3-582-8958

Page Number : 64 of 67
Issued Date : Sep. 10, 2021
Report Version V01




